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TEST SAMPLE:
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STANDARDS:

. CERTIFICATION

802.11n 2x2 Minicard
Atheros

AR5BDT92
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Mar. 14 to 16, 2009
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FCC Part 15, Subpart E (Section 15.407),

ANSI C63.4-2003

The above equipment (Model: AR5BDT92) has been tested by Bureau Veritas
Consumer Products Services (H.K.) Ltd., Taoyuan Branch, and was in

compliance with the requirement of the above standards. The test record, data

evaluation & Equipment Under Test (EUT) configurations represented herein are

true and accurate accounts of the measurements of the sample’s EMC

characteristics under the conditions specified in this report.
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:
For 802.11a

APPLIED STANDARD: FCC Part 15, Subpart E (Section 15.407)
Standard
Section Test Type Result Remark
Meet the requirement
of limit.
15.407(b)(5) ‘E\ﬁizgi‘ggr Conducted PASS [Minimum passing
margin is —10.57dB
at 0.197MHz
Meet the requirement
Electric Field Strength of limit.
2;‘(45())7@/1/2/3) Spurious Emissions, PASS |Minimum passing
30MHz ~ 40000MHz margin is —0.45dB at
5150.00MHz
15.407(a/1/2/3) |Peak Transmit Power PASS g"felﬁ:] itthe requirement
. Meet the requirement
15.407(a)(6) Peak Power Excursion PASS of limit
15.407(al1/2/3) |Peak Power Spectral Density | PASS gﬂfelﬁ; itthe requirement
15.407(g) Frequency Stability PASS Megt .the requirement
of limit.
NOTE:

1. The EUT was operating in 2400 ~ 2483.5MHz, 5.15~5.35GHz, 5.47~5.725GHz and
5.725~5.850GHz frequencies band. This report was recorded the RF parameters including
5.15~5.35GHz and 5.47~5.725GHz. For the 2400 ~ 2483.5MHz and 5.725~5.850GHz RF
parameters was recorded in another test report.

Report No.: RF980302H02-1 5 Report Format Version 3.0.0




2.1 MEASUREMENT UNCERTAINTY

U VE

BUQF
S L

1828

Where relevant, the following measurement uncertainty levels have been estimated

for tests performed on the EUT as specified in CISPR 16-4-2:

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

Measurement Value

Conducted emissions 2.44 dB
Radiated emissions (30MHz-1GHz) 3.94 dB
Radiated emissions (1GHz -18GHz) 2.49 dB
Radiated emissions (18GHz -40GHz) 2.70dB

Report No.: RF980302H02-1 6

Report Format Version 3.0.0




B U
¥

,U_Vg-a
1628

3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

PRODUCT 802.11n 2x2 Minicard
MODEL NO. AR5BDT92
FCC ID PPD-AR5BDT92
POWER SUPPLY DC 3.3V from host equipment
CCK, DQPSK, DBPSK for DSSS
MODULATION TYPE =5/ 5 AM. 16QAM, QPSK, BPSK for OFDM
MODULATION
TECHNOLOGY DSSS, OFDM
802.11b: 11/ 5.5/ 2/ 1Mbps
802.11a/g: 54 /48136 /24 /18 /12 /9 / 6Mbps
HT20 MCS0~7 (800ns Gl):
65/58.5/52/39/26/19.5 /13 / 6.5Mbps.
HT20 MCS8~15 (800ns GI):
130 /117 /104 / 78 / 52 / 39 / 26 / 13Mbps.
HT40 MCS0~7 :
TRANSFER RATE 0 MCS0~7 (800ns GI)

135/121.5/108/81/54 /40.5/27 / 13.5Mbps.
HT40 MCS8~15 (800ns Gl):
270/243/216/162 /108 /81 /54 | 27TMbps.
HT40 MCSO0~7 (400ns Gl):
150/135/120/90/60/45/30/15

HT40 MCS8~15 (400ns Gl):
300/270/240/180/120/90/60 /30

For 15.407

802.11a: 5.18 ~ 5.24GHz, 5.26 ~ 5.32GHz, 5.50 ~ 5.70GHz
FREQUENCY RANGE For 15.247

802.11b & 802.11g: 2412 ~ 2462MHz

802.11a: 5.745 ~ 5.825GHz

Report No.: RF980302H02-1 7 Report Format Version 3.0.0
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For 15.407

19 for 802.11a, draft 802.11n (20MHZz)
9 for draft 802.11n (40MHz)

For 15.247(2.4GHz)

11 for 802.11b, 802.11g, draft 802.11n (20MHz)
7 for draft 802.11n (40MHz)

For 15.247(5GHz)

5 for 802.11a, draft 802.11n (20MHz)
2 for draft 802.11n (40MHz)

For 15.407

802.11a: 101.983mW

draft 802.11n (20MHz): 112.601mW
draft 802.11n (40MHz): 106.796mW
For 15.247(2.4GHz)

802.11b: 214.815mW

802.11g: 785.481mW

draft 802.11n (20MHz): 784.234mW
draft 802.11n (40MHz): 882.267mW
For 15.247(5GHz)

802.11a: 414.769mW

draft 802.11n (20MHz): 417.146mW
draft 802.11n (40MHz): 433.680mW

NUMBER OF CHANNEL

MAXIMUM OUTPUT
POWER

ANTENNA TYPE Please see note 1
DATA CABLE NA
/O PORT NA
ASSOCIATED DEVICES |[NA

NOTE:
1. There are two antennas provided to this EUT, please refer to the following table:
. Antenna Antenna
I For 2.4GHz | For 5GHz
Chain(0) Tyco | 1513327-1 Dipole 3 4 RPSMA
Chain(1) Tyco | 1513327-1 Dipole 3 4 RPSMA

2. The EUT incorporates CDD function with 802.11a, 802.11b, 802.11g and MIMO
function with draft 802.11n .

Report No.: RF980302H02-1
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3. The EUT is 2 * 2 spatial MIMO (2Tx & 2Rx) without beam forming function. The
antenna configurations are two transmitter antennas and two receiver antennas, as
there are 2 Dipole antennas. Spatial multiplexing modes for simultaneous
transmission using 2 antennas, and for simultaneous receiver using 2 antennas.

4. When the EUT operating in draft 802.11n, the software operation, which is defined by
manufacturer, MCS (Modulation and Coding Schemes) from 0 to 15.

5. The EUT have MIMO power save mode, one transmitter may be active (chain 0) while
other is inactive (chain 1). Output power is no different compared to operation when
both transmitter chains are active. Transmitter power is not increased or decreased
for chain 0 when in single chain mode, compared to dual chain active mode.

6. The EUT complies with draft 802.11n standards and backwards compatible with 802.
11a, 802.11b, 802.11g products.

7. The EUT was pre-tested under the following modes:

Test Mode Data rate
Mode A 400ns Gl
Mode B 800ns GI

From the above modes, the worst case was found in Mode B. Therefore
only the test data of the mode was recorded in this report.

8. The EUT was pre-tested under the following versions:

Test Version Description
Version A With RPSMA connector

Version B Without RPSMA connector
From the above Versions, the worst case was found in Version B. Therefore

only the test data of the version was recorded in this report.

(Both with RPSMA and without RPSMA connector boards were evaluated on conducted
emissions and radiated emission (antenna gain was used in section 3.1(1)) test to find the
worst case.)

9. The above EUT information was declared by manufacturer and for more detailed
features description, please refer to the manufacturer's specifications or user's
manual.

Report No.: RF980302H02-1 9 Report Format Version 3.0.0
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3.2 DESCRIPTION OF ANTENNA

3.2.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional
radiator shall be designed to ensure that no antenna other than that furnished by
the responsible party shall be used with the device.

And according to FCC 47 CFR Section 15.407(a), if transmitting antennas of
directional gain greater than 6dBi are used, the power shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6dBi.

3.2.2 ANTENNA CONNECTED CONSTRUCTION

There are two antennas provided to this EUT, please refer to the following table:
. Antenna
Tra(n;sml.ttter Brand Model Ar-:_tenna Gain (dBi) CAntenr;a
ircui ype For 5GHz onnector
Chain(0) Tyco | 1513327-1 Dipole 4 RPSMA
Chain(1) Tyco | 1513327-1 Dipole 4 RPSMA

Report No.: RF980302H02-1 10 Report Format Version 3.0.0
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3.3 DESCRIPTION OF TEST MODES

Operated in 5150MHz ~ 5350MHz bands:
Eight channels are provided for 802.11a and draft 802.11n (20MHz):

CHANNEL FREQUENCY
1 5180 MHz
2 5200 MHz
3 5220 MHz
4 5240 MHz
5 5260 MHz
6 5280 MHz
7 5300 MHz
8 5320 MHz
Four channels are provided for draft 802.11n (40MHz):
CHANNEL FREQUENCY
1 5190 MHz
2 5230 MHz
3 5270 MHz
4 5310 MHz

Report No.: RF980302H02-1 11 Report Format Version 3.0.0
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Operated in 5470MHz ~ 5725MHz bands:
Eleven channels are provided for 802.11a and draft 802.11n (20MHz):

CHANNEL FREQUENCY
9 5500 MHz
10 5520 MHz
11 5540 MHz
12 5560 MHz
13 5580 MHz
14 5600 MHz
15 5620 MHz
16 5640 MHz
17 5660 MHz
18 5680 MHz
19 5700 MHz

Five channels are provided for draft 802.11n (40MHz):

CHANNEL FREQUENCY
5 5510 MHz
6 5550 MHz
7 5590 MHz
8 5630 MHz
9 5670 MHz

Report No.: RF980302H02-1 12 Report Format Version 3.0.0




3.3.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL:

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE PLC RE <1G RE > 1G APCM
i J v Y -
Where  PLC: Power Line Conducted Emission RE < 1G: Radiated Emission below 1GHz

RE > 1G: Radiated Emission above 1GHz

ANTENNA COMBINATION MODE:

APCM: Antenna Port Conducted Measurement

COMBINATION MODE | OPERATION MODE CHAIN(0) CHAIN(1)
(TX) (TX)
A 802.11a N N
DRAFT
B 802.11n(20MHz) v v
DRAFT
c 802.11n(40MHz) v v

Note:

1. The above information was declared by manufacturer and for more detailed features
description, please refer to the manufacturer's specifications or user's manual.
2. Antenna 1 and Antenna 2 are Dipole antennas.

POWER LINE CONDUCTED EMISSION TEST:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

Report No.: RF980302H02-1

OEE AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE X
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMBINATION
802.11a 1t019 1 OFDM BPSK 6 A
13 Report Format Version 3.0.0




RADIATED EMISSION TEST (BELOW 1 GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

RO VE
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1828

MODE AVAILABLE | TESTED | MODULATION |MODULATION| DATA RATE TX
CHANNEL | CHANNEL |TECHNOLOGY TYPE (Mbps) |COMBINATION
802.11a 11019 1 OFDM BPSK 6 A
RADIATED EMISSION TEST (ABOVE 1 GHz):
XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).
X Following channel(s) was (were) selected for the final test as listed below.
MODE AVAILABLE | TESTED | MODULATION |MODULATION| DATA RATE TX
CHANNEL | CHANNEL |TECHNOLOGY TYPE (Mbps) |COMBINATION
1,2,4,57,8,
802.11a 11019 OFDM BPSK 6 A
9,14, 19
Ford Gz 1t0 19 124,578 OFDM BPSK 6.5 B
Draft 802.11n (20MHz) ° 9,14, 19 '
Ford Gz 1t09 1234, OFDM BPSK 13.5 c
Draft 802.11n (40MHz) ° 57,9 '
Report No.: RF980302H02-1 14 Report Format Version 3.0.0




BANDEDGE MEASUREMENT:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

e AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE TX
CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps) COMBINATION
802.11a 1to 19 1,8,9, 19 OFDM BPSK 6 A
For 5 GHz
1to0 19 1,8,9, 19 OFDM BPSK 6.5 B
Draft 802.11n (20MHz)
For 5 GHz
1t09 1,4,5,9 OFDM BPSK 13.5 C

Draft 802.11n (40MHz)

ANTENNA PORT CONDUCTED MEASUREMENT:

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

MODE AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE X
CHANNEL | CHANNEL | TECHNOLOGY TYPE (Mbps) |COMBINATION
1,2,4,5,7,8,
802.11a 1t019 OFDM BPSK 6 A
9,14, 19

For5 GHz 1t0 19 1.2.4.57.8, OFDM BPSK 6.5 B

Draft 802.11n (20MHz) ° 9,14, 19 '
For5 GHz 1t09 1234 OFDM BPSK 13.5 C

Draft 802.11n (40MHz) ° 57,9 '

Report No.: RF980302H02-1 15 Report Format Version 3.0.0
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3.4 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is an 802.11n 2x2 Minicard. According to the specifications of the
manufacturer, it must comply with the requirements of the following standards:

FCC Part 15, Subpart E (15.407)
ANSI C63.4-2003

All test items have been performed and recorded as per the above standards.

NOTE: The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements of FCC
Part 15, Subpart B, Class B (DoC). The test report has been issued separately.

Report No.: RF980302H02-1 16 Report Format Version 3.0.0
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3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used
to form a representative test configuration during the tests.

NO. PRODUCT BRAND | MODEL NO. SERIAL NO. FCCID
N
1 OTEBOOK Lenovo 0769 L3-BE248 08/01 FCC DoC
COMPUTER
2 EXTENSION Atheros NA NA NA
CARD

NO. [SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
1 [NA
2 INA

NOTE: All power cords of the above support units are non shielded (1.8m).

3.6 CONFIGURATION OF SYSTEM UNDER TEST

1. NOTEBOOK 2. EXTENSION | EUT
COMPUTER CARD

TEST TABLE

Report No.: RF980302H02-1 17 Report Format Version 3.0.0




4. TEST TYPES AND RESULTS

41 CONDUCTED EMISSION MEASUREMENT

4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz)

0.15-0.5
0.5-5
5-30

CONDUCTED LIMIT (dBuV)
Quasi-peak Average
66 to 56 56 to 46
56 46
60 50

NOTE: 1.

strengths specified above.

4.1.2 TEST INSTRUMENTS

The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to
0.50 MHz.

3. All emanations from a class A/B digital device or system, including any network of

conductors and apparatus connected thereto, shall not exceed the level of field

DESCRIPTION & CALIBRATED | CALIBRATED
MANUFACTURER MODEL NO. SERIAL NO. DATE UNTIL
Test Receiver ESCS 30 100375 April 01, 2008 Mar. 31, 2009
Line-Impedance
Stabilization Network | ENV-216 100071 Nov. 26, 2008 Nov. 25, 2009
(for EUT)
Line-Impedance
Stabilization Network | ESH3-Z5 848773/004 Nov. 05, 2008 Nov. 04, 2009
(for Peripheral)
RF Cable (JYEBAO) | 5DFB COBCAB-001 | Aug 15, 2008 Aug 14, 2009
50 ohms Terminator | 50 3 Nov. 05, 2008 Nov. 04, 2009
Software BV NA NA NA
ADT_Cond_V7.3.7
Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

2. The test was performed in Shielded Room No. B.
3 The VCCI Con B Registration No. is C-2193.

Report No.: RF980302H02-1
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4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded room
with EUT being connected to the power mains through a line impedance
stabilization network (LISN). Other support units were connected to the power
mains through another LISN. The two LISNs

b. provide 50 ohm/ 50uH of coupling impedance for the measuring instrument.

c. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

d. The frequency range from 150kHz to 30MHz was searched. Emission level
under (Limit — 20dB) was not recorded.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation

Report No.: RF980302H02-1 19 Report Format Version 3.0.0
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4.1.5 TEST SETUP

/ Vertical Ground
Reference Plane /TestReceiver

———— 1
40cm O 0 O o

EUT Moooo
|

-

80cm |
|

i o
Horizontal Ground Reference Plane

Note: 1.Support units were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

4.1.6 EUT OPERATING CONDITIONS
a. Connect the EUT with support unit 1 (Notebook computer) which placed
on a testing table.

b. Support unit 1 (Notebook computer) run test program “ART VO 9 b4” to
allow EUT to transmit continuously at specific channel frequency.

Report No.: RF980302H02-1 20 Report Format Version 3.0.0




4.1.7 TEST RESULTS
802.11a OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 PHASE Line (L)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 13deg. C, 70%RH, .
CONDITIONS 962hPa TESTED BY Phoenix Huang
Reading Emission .. .
Freq. rr. Limi Margin
4 & Value Level t arg
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P. | AV. | Q.P. | AV Q.P. AV.
1 0.150 0.19 48.70 - 48.89 - 66.00 | 56.00 | -17.11 -
2 0.193 0.22 52.30 - 52.52 - 63.91 | 53.91 | -11.39 -
3 0.263 0.30 42.08 - 42.38 - 61.33 | 51.33 | -18.95 -
4 0.392 0.45 35.60 - 36.05 - 58.02 | 48.02 | -21.97 -
5 4.871 0.60 31.49 - 32.09 - 56.00 | 46.00 | -23.91 -
6 12.855 0.93 33.64 - 34.57 60.00 | 50.00 | -25.43 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-| peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.

dBu

10—
Peak Reading |-
100 - GF Limit et
CA Lirnit ot

a0 -

a0 —

0 —

60— )

50 -

a0 —

30—

=1

=

IS
3
=
e
e
T
=

L

xR alue

20—

1 1 1
0.15 1.00 10.00 30.00
M Hz
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 PHASE Neutral (N)
MODULATION TYPE |BPSK 6dB BANDWIDTH |9 kHz
INPUT POWER
TRANSFER RATE 6Mbps (SYSTEM) 120Vac, 60 Hz
ENVIRONMENTAL 13deg. C, 70%RH, .
CONDITIONS 962hPa TESTED BY Phoenix Huang
Reading Emission . .
Freq. | Corr. Value Level Limit Margin
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) | Q.P.| AV. | Q.P.| AV. | Q.P.| AV. | Q.P. | AV.
1 0.150 0.12 49.57 - 49.69 - 66.00 | 56.00 | -16.31 -
2 0.197 0.15 53.02 - 53.17 - 63.74 | 53.74 | -10.57 -
3 0.259 0.22 42.77 - 42.99 - 61.45 | 51.45 | -18.46 -
4 0.338 0.32 37.60 - 37.92 - 59.26 | 49.26 | -21.34 -
5 4.688 0.52 31.48 - 32.00 - 56.00 | 46.00 | -24.00 -
6 13.371 0.78 34.82 - 35.60 - 60.00 | 50.00 | -24.40 -

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. "-": The Quasi-peak reading value also meets average limit and
measurement with the average detector is unnecessary.
3. The emission levels of other frequencies were very low against the limit.
4. Margin value = Emission level - Limit value
5. Correction factor = Insertion loss + Cable loss
6. Emission Level = Correction Factor + Reading Value.
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4.2 RADIATED EMISSION MEASUREMENT
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4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in 15.209 as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F (kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based
on average detector, however, the peak field strength of any emission shall not exceed the
maximum permitted average limits, specified above by more than 20dB under any condition
of modulation.
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4.2.2 LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS
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[ A D T |

Frequencies S Equivalent Field Strength
(MHz) EIRP Limit (dBm) | ~2¢ 3m (dBpV/m) note 3

5150~5250 -27 68.3
5250~5350 -27 68.3
5470~5725 -27 68.3

-27 *note 1 68.3
5725~5825

-17 *note 2 78.3

NOTE:

1. For frequencies 10MHz or greater above or below the band edge.

2. All emissions within the frequency range from the band edge to 10MHz above or below the

band edge.

3. The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength

o 1000000v/30P

3 pMV/m, where P is the eirp (Watts)
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4.2.3 TEST INSTRUMENTS

DE ALIBRATED | CALIBRATED
SCRIPTION & MODEL NO. SERIAL NO. ¢ ¢
MANUFACTURER DATE UNTIL
ROHDE & SCHWARZ | op g 100036 Dec. 09, 2008 | Dec.0 8, 2009
Spectrum Analyzer
HP Pre_Amplifier 8449B 3008A01923 | Nov. 10, 2008 | Nov. 09, 2009
ROHDE & SCHWARZ | a3 847124/029 Sep. 09, 2008 | Sep. 08, 2009
Test Receiver
SCHWARZBECK
TRILOG Broadband VULB 9168 138 April 30,2008 | April 29, 2009
Antenna
Schwarzbeck BBHA9120 D124 Dec. 09, 2008 | Dec. 08, 2009
Horn_Antenna
Schwarzbeck BBHA 9170 BBHA9170153 | Jan. 22,2009 | Jan. 21, 2010
Horn_Antenna
RF Switches EMH-011 08009 Oct. 07,2008 | Oct. 06, 2009
RF CABLE (Chaintek) | Sucoflex 106 28077 Aug. 15,2008 | Aug. 14, 2009
RF Cable 8DFB ?gﬁSAB'wM' Oct. 07,2008 | Oct. 06, 2009
ADT Radiated
- —| NA NA NA
Software V7.6.15.9.2
CT Antenna Tower & NA NA NA NA
Turn Table

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.

2. The horn antenna, HP preamplifier (model: 8449B) and Spectrum Analyzer (model:
FSP40) are used only for the measurement of emission frequency above 1GHz if tested.

3. The test was performed in Open Site No. C.

4. The FCC Site Registration No. is 656396.

5. The VCCI Site Registration No. is R-1626.

6. The CANADA Site Registration No. is IC 7450G-3.
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4.2.4 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the ground
at a 10 meter open area test site. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 1 or 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field
strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the maximum
reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT would
be reported. Otherwise the emissions that did not have 10dB margin would be
re-tested one by one using peak, quasi-peak or average method as specified
and then reported in a data sheet.

g. Shorter measurement distances may be used to improve the measurement
system'’s noise floor. As Subpart E description is based on the measurement in
distance of 3 meters, the data obtained at 1-meter distance was extrapolate
results to the 3-m distance:

Test value at 3-meter distance (dBuV)
= Test value at 1 meter distance (dBuV) -20log(3/1)(dB)
= Test value at 1 meter distance (dBuV) -9.54(dB)

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth
is 10 Hz for Average detection (AV) at frequency above 1GHz.

4.2.5 DEVIATION FROM TEST STANDARD
No deviation

Report No.: RF980302H02-1 26 Report Format Version 3.0.0




U VE

BUQF
S L

1828

4.2.6 TEST SETUP

Ant. Tow

1-4m
Variahle
EUT & | 3m oor 1m - /
support Units
Turn Tahle
- /’J—
0.8m I
Ground Plane
Test Receive;;:
M looo o
o g g 1

For the actual test configuration, please refer to the related item — Photographs of
the Test Configuration.

4.2.7 EUT OPERATING CONDITION

Same as 4.1.6
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Below 1GHz Test Data

4.2.8 TEST RESULTS
802.11a OFDM MODULATION:

EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 1 FREQUENCY RANGE Below 1000MHz
INPUT POWER .
(SYSTEM) 120Vac, 60 Hz DETECTOR FUNCTION |Quasi-Peak
ENVIRONMENTAL |13deg. C, 70%RH, ;
CONDITIONS 962hPa TESTED BY Phoenix Huang

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Freq. Emission Limit Margin Ant(lenna Table Raw Correction
No. (MHz) Level (dBUV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 166.47 42.05 QP 43.50 -1.45 1.55H 71 28.53 13.52
2 299.74 44.27 QP 46.00 -1.73 1.05 H 98 27.72 16.55
3 399.66 42.85 QP 46.00 -3.15 2.05H 165 24.10 18.75
4 499.58 40.25 QP 46.00 -5.75 1.54 H 136 18.99 21.26
5 719.87 35.25 QP 46.00 -10.75 1.00 H 308 9.49 25.76
6 899.41 37.45 QP 46.00 -8.55 1.06 H 284 8.98 28.47

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Freq. Emission Limit Margin Ant(lenna Table Raw Correction
No. (MHz) Level (dBUV/m) (dB) Height Angle Value Factor
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 33.34 36.19 QP 40.00 -3.81 1.05V 73 22.58 13.61
2 133.53 34.84 QP 43.50 -8.66 1.01V 48 20.23 14.61
3 299.75 34.26 QP 46.00 -11.74 141V 304 17.25 17.01
4 399.65 41.37 QP 46.00 -4.63 1.91V 166 20.24 21.13
5 675.25 31.55 QP 46.00 -14.45 1.59V 317 5.07 26.48
6 899.41 34.81 QP 46.00 -11.19 1.54V 235 3.81 31.00

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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Above 1GHz Test Data

4.2.9 TEST RESULTS
802.11a OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
CONDITIONS 962hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT1 M
EMISSION | EMISSION
LIMIT at ANTENNA | TABLE RAW CORRECTION
NO. '(:I\':EIS "E‘fn" &t "E‘;'fn" &t 3m M?:;'N HEIGHT | ANGLE | VALUE FACTOR
(dBuV/im) | (dBuV/m) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 515000 | 7076 Pk | 61.22Pk | 74.00 12.78 1.07 H 164 34.76 36.00
2 | 515000 | 58.41av | 48.87av | 54.00 -5.13 1.07 H 164 22.41 36.00
3 | *s180.00 | 117.50 Pk | 107.96 PK 1.03 H 158 81.45 36.05
4 | *5180.00 | 104.20av | 94.66 AV 1.03H 158 68.15 36.05
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LIMIT at ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) "E‘fn" &t "E‘;'fn" at 3m M?:;'N HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (dBuVIm) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 | 77.75PK | 6821pPk | 74.00 -5.79 121V 314 41.75 36.00
2 5150.00 | 63.00AV | 53.55Av | 54.00 -0.45 121V 314 27.09 36.00
3 | *5180.00 | 124.60PK | 115.06 PK 1.20V 316 88.55 36.05
4 | +s180.00 | 111.40Av | 101.86AV 120V 316 75.35 36.05
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL ; d';M\;/Tm) MARGIN (dB) le‘zhllcT;Elwrﬁ) ANGLE RA:’;’;':\‘;')UE FACTOR
(dBuV/m) ! (Degree) (dB/m)
1 | #3453.00 | 49.20 PK 68.30 -19.10 1.20 H 8 16.93 32.27
2 | #10360.00 | 53.20 PK 68.30 -15.10 1.21H 214 7.28 45.92
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL ; d';M\;/Tm) MARGIN (dB) le‘zhllcT;Elwrﬁ) ANGLE RA:’;’;':\‘;')UE FACTOR
(dBuV/m) ! (Degree) (dB/m)
1 | #3453.00 | 51.40PK 68.30 -16.90 124V 104 19.13 32.27
2 | #10360.00 | 55.10 PK 68.30 -13.20 1.82V 200 9.18 45.92

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Test value converted to account for 3-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 2 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
CONDIIONS Seac TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
NNA| TABLE RAW RRECTION
LEVEL at | LEVELat | “MIT3t | yARGIN ANTE CORRECTIO
NO. | FREQ. (MHz) 1m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (@Buvim) | (4BUV/m) (m) | (Degree) | (dBuv) (dB/m)
1 *5200.00 | 118.20 PK | 108.66 PK 1.03 H 164 82.12 36.08
2 *5200.00 | 105.30AV | 95.76 AV 1.03 H 164 69.22 36.08
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
ANTENNA| TABLE RAW RRECTION
LEVEL at | LEVELat | “MIT3t | yaRGIN CORRECTIO
NO. | FREQ. (MHz) 1m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (@Buvim) | (4BUV/m) (m) | (Degree) | (dBuv) (dB/m)
1 *5200.00 | 126.30 PK | 116.76 PK 121V 330 90.22 36.08
2 *5200.00 | 113.10AV | 103.56 AV 121V 330 77.02 36.08
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3466.00 49.60 PK 68.30 -18.70 124 H 12 17.32 32.28
2 | #10400.00 54.10 PK 68.30 -14.20 112 H 219 8.11 45.99
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3466.00 52.30 PK 68.30 -16.00 120V 101 20.02 32.28
2 | #10400.00 56.20 PK 68.30 -12.10 1.93V 203 10.21 45.99

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
ONDITIONS e TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION [ EMISSION | - 0 ANTENNA| TABLE RAW | CORRECTION
LEVEL at | LEVEL at MARGIN
NO. | FREQ. (MHz) - - 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (@Buvim) | (4BUVim) (m) | (Degree) | (dBuv) (dB/m)
1 *5240.00 | 118.40 PK | 108.86 PK 1.04 H 157 82.26 36.14
2 | +*5240.00 | 105.60AV | 96.06 AV 1.04 H 157 69.46 36.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
ANTENNA | TABLE RAW RRECTION
LEVEL at | LEVELat | "™MT3t | maRGIN CORRECTIO
NO. | FREQ. (MHz) - . 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (@Buvim) | (4BUV/m) (m) | (Degree) | (dBuv) (dB/m)
1 *5240.00 | 126.50 PK | 116.96 PK 1.25V 313 90.36 36.14
2 | +*5240.00 | 113.60AV | 104.06 AV 1.25V 313 77.46 36.14
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT- | ARGIN (dB) ANTENNA f \noLe  [RAWVALUEL o cTor
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 | #3493.00 49.50 PK 68.30 -18.80 1.18 H 15 17.20 32.30
2 | #10480.00 | 54.90 PK 68.30 -13.40 1.08 H 231 8.78 46.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT- | ARGIN (dB) ANTENNA f - \noLe  [RAWVALUEL i cTor
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 | #3493.00 52.10 PK 68.30 -16.20 121V 97 19.80 32.30
2 | #10480.00 | 56.10 PK 68.30 -12.20 1.79 V 219 9.98 46.12

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.

6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 5 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
ONDITIONS e TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION [ EMISSION | - 0 ANTENNA| TABLE RAW | CORRECTION
LEVEL at | LEVEL at MARGIN
NO. | FREQ. (MHz) - - 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (@Buvim) | (4BUVim) (m) | (Degree) | (dBuv) (dB/m)
1 *5260.00 | 117.30 PK | 107.76 PK 1.03 H 142 81.12 36.18
2 | +*5260.00 | 105.20Av | 95.66 AV 1.03 H 142 69.02 36.18
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
TEVEL at | LEVEL 2t | tMITat | oo | ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) - . 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (@Buvim) | (4BUV/m) (m) | (Degree) | (dBuv) (dB/m)
1 *5260.00 | 126.30 PK | 116.76 PK 1.24V 312 90.12 36.18
2 | +*5260.00 | 113.40Av | 103.86AV 1.24V 312 77.22 36.18
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT- | ARGIN (dB) ANTENNA f \noLe  [RAWVALUEL o cTor
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 | #3506.00 50.20 PK 68.30 -18.10 117 H 32 17.87 32.33
2 | #10520.00 | 55.40 PK 68.30 -12.90 1.07 H 223 9.21 46.19
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT- | ARGIN (dB) ANTENNA f - \noLe  [RAWVALUEL i cTor
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 | #3506.00 52.90 PK 68.30 -15.40 1.20 V 94 20.57 32.33
2 | #10520.00 | 57.20 PK 68.30 -11.10 1.83V 212 11.01 46.19

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.

6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 FREQUENCY RANGE |1~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
CONDITIONS 962hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT1 M
EMISSION [EMISSION | | \\ir o ANTENNA | TABLE RAW | CORRECTION
LEVEL at | LEVEL at MARGIN
NO. |FREQ. (MHz)| — 4 S 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (@Buvim) | (4BUVim) (m) | (Degree) | (dBuv) (dB/m)
1 | *5300.00 | 118.40 PK | 108.86 PK 1.04 H 153 82.16 36.24
2 | +*5300.00 | 106.30AV | 96.76 AV 1.04 H 153 70.06 36.24
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
CEVEL ot | LEVEL 2t | LMimat | o | ANTENNA| TABLE RAW | CORRECTION
NO. |FREQ. (MHz)| — - 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (@Buvim) | (4BUV/m) (m) | (Degree) | (dBuv) (dB/m)
1 | *5300.00 | 126.60PK | 117.06 PK 127V 310 90.36 36.24
2 | +*5300.00 | 113.80AV | 104.26 AV 127V 310 77.56 36.24
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT- -~ Iarcin (@g)| ANTENNA 1 anGLe  |RAWVALUE L bcTor
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
#3533.00 50.60 PK 68.30 -17.70 1.24 H 21 18.20 32.40
10600.00 55.60 PK 74.00 -18.40 1.00 H 213 9.23 46.37
10600.00 45.80 AV 54.00 -8.20 1.00 H 213 -0.57 46.37
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL HMIT RGN (@g)| ANTENNA 1 NGLe  |RAWVALUEL o ctor
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 | #3533.00 53.10 PK 68.30 -15.20 121V 89 20.70 32.40
2 | 10600.00 58.30 PK 74.00 -15.70 1.82V 210 11.93 46.37
3 | 10600.00 42.60 AV 54.00 -11.40 1.82V 210 -3.77 46.37

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.

5. “*“ Fundamental frequency.

6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 8 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
CONDITIONS oo TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

IT_I\II_:ILSESEZT IT_I\II_:ILSESEZT LIMIT at MARGIN ANTENNA | TABLE RAW CORRECTION
NO. | FREQ. (MHz) 1m 3m 3m (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 *5320.00 116.90 PK | 107.36 PK 1.01H 159 80.63 36.27

2 *5320.00 105.10 AV | 95.56 AV 1.01H 159 68.83 36.27

3 5350.00 70.31 PK | 60.77 PK 74.00 -13.23 1.04 H 157 33.99 36.32

4 5350.00 56.08 AV 46.54 AV 54.00 -7.46 1.04 H 157 19.76 36.32

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 1 M
IT_I\II_:ILSESEZT IT_I\II_:ILSESEZT LIMIT at MARGIN ANTENNA | TABLE RAW CORRECTION
NO. | FREQ. (MHz) 1m 3m 3m (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 *5320.00 125.30 PK | 115.76 PK 1.18V 330 89.03 36.27

2 *5320.00 112.10 AV | 102.56 AV 1.18V 330 75.83 36.27

3 5350.00 77.30 PK | 67.76 PK 74.00 -6.24 118V 334 40.98 36.32

4 5350.00 61.55 AV 52.01 AV 54.00 -1.99 118V 334 25.23 36.32

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL ( dlélr\;rm) MARGIN (dB) HAI;T;E:T:) ANGLE RA:I;IBV:\«;.)UE FACTOR
(dBuV/m) (Degree) (dB/m)

1 #3546.00 51.20 PK 68.30 -17.10 1.21H 18 18.77 32.43
10640.00 55.90 PK 74.00 -18.10 1.12H 240 9.44 46.46
10640.00 46.10 AV 54.00 -7.90 1.12H 240 -0.36 46.46

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL ( dlélr\;rm) MARGIN (dB) HAI;T;E:T:) ANGLE RA:I;IBV:\«;.)UE FACTOR

(dBuV/m) (Degree) (dB/m)

1 #3546.00 53.70 PK 68.30 -14.60 1.23V 92 21.27 32.43

2 10640.00 59.40 PK 74.00 -14.60 1.84V 203 12.94 46.46

3 10640.00 42.80 AV 54.00 -11.20 1.84V 203 -3.66 46.46

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 9 FREQUENCY RANGE |1 ~40GHz
INPUT POWER DETECTOR Peak (PK
uT PO 120Vac, 60 Hz cro eak (PK)
(SYSTEM) FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
’ TESTED BY Frank Liu
CONDITIONS 962hPa
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT1 M
'f_“l'_:'{,sEs:o:' 'f_“l'_:'{,sEs:o:' LmiTat | oo | ANTENNA| TABLE RAW |CORRECTION
NO. | FREQ. (MHz)| ~ 7~ a 3m a 3m (B} HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (dBuVIm) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 | 65.84PK | 56.30 Pk | 74.00 -17.70 1.07 H 162 29.34 36.50
2 | 546000 | 51.38av | 41.84av | s4.00 -12.16 1.07 H 162 14.88 36.50
3 | #s47000 | 70.20Pk | 60.66PK | 68.30 -7.64 1.06 H 159 33.69 36.51
4 | +s500.00 | 115.20 Pk | 105.66 PK 1.00 H 162 78.64 36.56
5 | *s500.00 | 103.20av | 93.66 AV 1.00 H 162 66.64 36.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
'f_“l'_:'{,sEs:o:' 'f_“l'_:'{,sEs:o:' LmiTat | oo | ANTENNA| TABLE RAW |CORRECTION
NO. | FREQ. (MHz)[ ~~ 7~ a m a 3m (B} HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 | 74.03PK | e4.49pPk | 74.00 -9.51 118V 324 37.53 36.50
2 | 546000 | 61.28av | 51.74av | s4.00 2.26 118V 324 24.78 36.50
3 | #s47000 | 77.30pPk | 67.76 Pk | 68.30 -0.54 118V 320 40.79 36.51
4 | +s500.00 |12340PK | 113.86 PK 119V 321 86.84 36.56
5 | *s500.00 [ 110.10Av | 100.56 AV 119V 321 73.54 36.56
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)|  LEVEL ( d';M\;/Tm) MARGIN (dB) HZT(T;E#TQ) ANGLE RA:’;’;’:\‘:')UE FACTOR
(dBuV/m) “ (Degree) (dB/m)
1 3666.00 53.80 PK 74.00 -20.20 112 H 24 21.06 32.74
2 | 3666.00 46.00 AV 54.00 -8.00 112 H 24 13.26 32.74
3 | 11000.00 | 57.20pPk 74.00 -16.80 113 H 241 9.95 47.25
4 | 1100000 | 47.30Av 54.00 -6.70 113 H 241 0.05 47.25
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)|  LEVEL ( d';M\;/Tm) MARGIN (dB) HZT(T;E#TQ) ANGLE RA:’;’;’:\‘:')UE FACTOR
(dBuV/m) “ (Degree) (dB/m)
1 3666.00 56.30 PK 74.00 -17.70 116 V 105 23.56 32.74
2 | 3666.00 48.60 AV 54.00 -5.40 116 V 105 15.86 32.74
3 | 1100000 | s59.10PK 74.00 -14.90 1.87V 192 11.85 47.25
4 | 1100000 | 44.50Av 54.00 -9.50 1.87V 192 2.75 47.25

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 14 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
CONDITIONS OBt TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION [ EMISSION
LEVEL ot | LEVEL 2t | U™ITat | oo | ANTENNA| TABLE RAW | CORRECTION
NO. [FREQ. (MHz)| — 4. . 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (dBuvim) | (@BUV/M) (m) (Degree) | (dBuV) (dB/m)
1 | #547000 | 64.30PK | 5476 PK | 68.30 -13.54 1.04 H 162 27.79 36.51
2 | *s5600.00 | 116.90 PK | 107.36 PK 1.00 H 167 80.08 36.82
3 | *5600.00 | 105.20Av | 95.66 AV 1.00 H 167 68.38 36.82
4 | #572500 | 59.10PK | 4956 PK | 68.30 -18.74 1.04 H 162 21.95 37.15
ANTENNA POLARITY & TEST DISTANCE: VERTICALAT 1M
EMISSION [ EMISSION
ANTENNA| TABLE RAW RRECTION
LEVELat | LEVELat | “MITat | yarGIN CORRECTIO
NO. [FREQ. (MHz)| — 4. - 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (dBuvim) | (@BUV/M) (m) (Degree) | (dBuV) (dB/m)
1 | #s47000 | 70.38PK | 60.84 PK | 68.30 -7.46 110V 351 33.87 36.51
2 | *5600.00 | 125.40PK | 115.86 PK 147V 314 88.58 36.82
3 | *5600.00 | 112.30Av | 102.76 AV 147V 314 75.48 36.82
4 | #572500 | 65.00PK | 5546 PK | 68.30 -12.84 116 V 314 27.85 37.15
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
LIMIT ANTENNA RAW VALUE
NO. |FREQ. (MHz)| LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3733.00 54.10 PK 74.00 -19.90 1.13H 21 21.18 32.92
2 | 3733.00 46.30 AV 54.00 7.70 1.13H 21 13.38 32.92
3 | 1120000 | 58.60PK 74.00 -15.40 1.26 H 241 11.44 47.16
4 | 11200.00 | 48.10AV 54.00 -5.90 1.26 H 241 0.94 47.16
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
LIMIT ANTENNA RAW VALUE
NO. |FREQ. (MHz)| LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3733.00 56.50 PK 74.00 -17.50 115V 98 23.58 32.92
2 | 3733.00 48.90 AV 54.00 -5.10 115V 98 15.98 32.92
3 | 1120000 | 59.30 Pk 74.00 -14.70 1.82V 194 12.14 47.16
4 | 11200.00 | 44.60AV 54.00 -9.40 1.82V 194 -2.56 47.16

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.

7. Limit line converted to account for 1-meter measurement distance
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 19 FREQUENCY RANGE |1 ~40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
CONDITIONS 962hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1M

EMISSION | EMISSION

Ve at | LEveL at | Ltmmat [ o | ANTENNA| TaBLE RAW | CORRECTION
No. [FREQ. (MHz)| ~ 4 . 3m (dB) HEIGHT | ANGLE | VALUE FACTOR

(dBuV/m) | (aBuvim) | (9BUV/M) (m) (Degree) | (dBuv) (dB/m)

1 | +5700.00 | 113.80 Pk | 104.26 PK 1,00 H 164 76.71 37.09
*5700.00 | 102.70AV | 93.16 AV 1,00 H 164 65.61 37.09
#5725.00 | 7020 PK | 60.66 PK | 68.30 -7.64 1.02 H 163 33.05 37.15

ANTENNA POLARITY & TEST DISTANCE: VERTICALAT 1M
EMISSION | EMISSION
SEVEL ot | LEveL at | Lmmat [ o | ANTENNA| TABLE RAW | CORRECTION
No. |FREQ. (MHz)| — 4 S 3m e HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (@Buvim) | (4BUV/m) (m) | (Degree) | (dBuv) (dB/m)
*5700.00 | 122.90 PK | 113.36 PK 116V 318 85.81 37.09
*5700.00 | 109.70 AV | 100.16 AV 116V 318 72.61 37.09
#5725.00 | 76.85PK | 67.31PK | 68.30 -0.99 118V 328 39.70 37.15
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL HMIT | varcin @g)| ANTENNA | inge  |RAWVALUEL S retor
' : (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)

1 3800.00 54.10 PK 74.00 -19.90 124 H 53 21.00 33.10

2 | 3800.00 47.20 AV 54.00 -6.80 1.24 H 53 14.10 33.10

3 | 1140000 | 59.10 Pk 74.00 -14.90 1.07 H 246 12.03 47.07

4 | 11400.00 | 48.30Av 54.00 -5.70 1.07 H 246 123 47.07

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL HMIT | varcin @g)| ANTENNA | ingre  |RAWVALUEL S retor
' : (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)

1 3800.00 56.80 PK 74.00 17.20 118V 114 23.70 33.10

2 | 3800.00 49.30 AV 54.00 -4.70 118V 114 16.20 33.10

3 | 1140000 | 60.30 Pk 74.00 13.70 179V 201 13.23 47.07

4 | 11400.00 | 45.10Av 54.00 -8.90 179V 201 -1.97 47.07

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance

Report No.: RF980302H02-1 37 Report Format Version 3.0.0



RESTRICTED BANDEDGE (802.11a MODE, CH1, HORIZONTAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH1, VERTICAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH8, HORIZONTAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH8, VERTICAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH9, HORIZONTAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH9, VERTICAL)
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DRAFT 802.11n (20MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
CONDITIONS 962hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1M
EMISSION | EMISSION
LEVEL at | LEVEL at LIMIT at MARGIN ANTENNA TABLE RAW CORRECTION
NO. | FREQ. (MHz) 3m HEIGHT ANGLE VALUE FACTOR
Lyl 3m - Buvim) | (@B
(dBuV/m) | (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 67.67 PK 64.46 PK 74.00 -15.87 1.07H 164 31.67 36.00
2 5150.00 57.02 AV 44.46 AV 54.00 -6.52 1.07H 164 21.02 36.00
3 *5180.00 114.30 PK | 104.76 PK 1.07H 102 78.25 36.05
4 *5180.00 101.20 AV | 91.66 AV 1.07H 102 65.15 36.05
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at LIMIT at MARGIN ANTENNA TABLE RAW CORRECTION
NO. | FREQ. (MHz) 3m HEIGHT ANGLE VALUE FACTOR
Lyl 3m - Buvim) | (@B
(dBuV/m) | (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 76.33 PK 66.79 PK 74.00 -7.21 118V 320 40.33 36.00
2 5150.00 62.95 AV 53.41 AV 54.00 -0.59 118V 320 26.95 36.00
3 *5180.00 125.10 PK | 115.56 PK 1.21V 319 89.05 36.05
4 *5180.00 111.70AV | 102.16 AV 1.21V 319 75.65 36.05
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
) ) (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3453.00 49.30 PK 68.30 -19.00 1.34H 20 17.03 32.27
2 #10360.00 56.20 PK 68.30 -12.10 1.12H 215 10.28 45,92
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
) ) (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3453.00 51.70 PK 68.30 -16.60 1.07V 94 19.43 32.27
2 #10360.00 57.10 PK 68.30 -11.20 1.79V 185 11.18 45.92

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 2 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
CONDITIONS oo TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
LEVEL at | LEVEL at | WMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 1m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5200.00 | 114.20 PK | 104.66 PK 1.09 H 161 78.12 36.08
2 *5200.00 | 100.30AV | 90.76 AV 1.09 H 161 64.22 36.08
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 3m HEIGHT | ANGLE VALUE FACTOR
1m 3m dBuV/ (dB)
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5200.00 | 125.60 PK | 116.06 PK 1.24V 320 89.52 36.08
2 *5200.00 | 112.80 AV | 103.26 AV 1.24V 320 76.72 36.08
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3466.00 49.60 PK 68.30 -18.70 127 H 26 17.32 32.28
2 | #10400.00 56.60 PK 68.30 -11.70 113 H 203 10.61 45.99
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
#3466.00 52.30 PK 68.30 -16.00 1.08 V 110 20.02 32.28
2 | #10400.00 57.60 PK 68.30 -10.70 1.90 V 166 11.61 45.99

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
ONDITIONS e TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 1 3m HEIGHT | ANGLE VALUE FACTOR
m 3m (dB)
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5240.00 | 114.60 PK | 105.06 PK 1.08 H 174 78.46 36.14
2 *5240.00 | 100.30AV | 90.76 AV 1.08 H 174 64.16 36.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5240.00 | 125.80 PK | 116.26 PK 123V 324 89.66 36.14
2 *5240.00 | 112.90 AV | 103.36 AV 123V 324 76.76 36.14
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3493.00 50.30 PK 68.30 -18.00 1.24 H 31 18.00 32.30
2 | #10480.00 56.80 PK 68.30 -11.50 117 H 236 10.68 46.12
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3493.00 53.10 PK 68.30 -15.20 1.06 V 104 20.80 32.30
2 | #10480.00 58.20 PK 68.30 -10.10 1.92V 167 12.08 46.12
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

O wWN

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.

. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.

7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 5 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
ONDITIONS e TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION

LIMIT ANTENNA| TABLE RAW RRECTION
LEVEL at | LEVEL at at MARGIN CORRECTIO
NO. | FREQ. (MHz) 3m HEIGHT | ANGLE VALUE FACTOR
1m 3m BuV/ (dB)
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5260.00 | 115.30 PK | 105.76 PK 1.07 H 168 79.12 36.18
2 *5260.00 | 102.40AV | 92.86 AV 1.07 H 168 66.22 36.18

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M

EMISSION | EMISSION

LIMIT ANTENNA TABLE RAW RRECTION
NO. | FREQ. (MHz) LE\:E‘L at LE\;FnL at 3m * MAR;'N HEIGHT | ANGLE | VALUE coFACT(z)R
L) [ A (dBuV/m) (4B) (m) (Degree) (dBuV) (dB/m)
1 *5260.00 126.10 PK | 116.56 PK 1.21V 318 89.92 36.18
2 *5260.00 113.10 AV | 103.56 AV 1.21V 318 76.92 36.18

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
! ! z
(dBuV/m) HEIGHT (m) (dBuv)
(dBuV/m) (Degree) (dB/m)
1 #3506.00 51.20 PK 68.30 -17.10 1.28H 33 18.87 32.33
2 #10520.00 57.30 PK 68.30 -11.00 117H 212 1.1 46.19

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

EMISSION TABLE CORRECTION
NO. | FREQ. (MHz) LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
! ! z
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3506.00 53.80 PK 68.30 -14.50 1.07V 82 21.47 32.33
2 #10520.00 59.30 PK 68.30 -9.00 1.95V 164 13.11 46.19

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.

5. “*“ Fundamental frequency.

6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
CONDITIONS 962hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at MARGIN ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5300.00 | 115.80 PK | 106.26 PK 1.09 H 174 79.56 36.24
2 *5300.00 | 103.10AV | 93.56 AV 1.09 H 174 66.86 36.24
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at MARGIN ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(@Buvim) | (dBuvim) | (@BUV/M) (m) (Degree) | (dBuV) (dB/m)
1 *5300.00 | 126.40 PK | 116.86 PK 1.24 V 320 90.16 36.24
2 *5300.00 | 113.20 AV | 103.66 AV 1.24V 320 76.96 36.24
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3533.00 51.60 PK 68.30 -16.70 1.25H 26 19.20 32.40
2 10600.00 58.10 PK 74.00 -15.90 116 H 238 11.73 46.37
10600.00 47.60 AV 54.00 -6.40 116 H 238 1.23 46.37
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3533.00 53.80 PK 68.30 -14.50 1.05V 89 21.40 32.40
2 10600.00 60.10 PK 74.00 -13.90 1.04V 179 13.73 46.37
3 10600.00 45.20 AV 54.00 -8.80 1.04V 179 -1.17 46.37

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.

5. “*“ Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 8 FREQUENCY RANGE |1 ~40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
CONDITIONS 962hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at MARGIN ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5320.00 | 116.10 PK | 106.56 PK 1.06 H 169 79.83 36.27
2 *5320.00 | 102.60AV | 93.06 AV 1.06 H 169 66.33 36.27
3 5350.00 71.41PK | 61.87 PK 74.00 12.13 1.07 H 162 35.09 36.32
4 5350.00 54.57 AV | 45.03 AV 54.00 -8.97 1.07 H 162 18.25 36.32
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at MARGIN ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 | 125.90 PK | 116.36 PK 1.28 V 317 89.63 36.27
2 *5320.00 | 112.80 AV | 103.26 AV 128V 317 76.53 36.27
3 5350.00 75.61 PK | 66.07 PK 74.00 -7.93 118V 328 39.29 36.32
4 5350.00 62.48 AV | 52.94 AV 54.00 -1.06 118V 328 26.16 36.32
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
#3456.00 52.30 PK 68.30 -16.00 129 H 32 20.03 32.27
10640.00 58.70 PK 74.00 -15.30 1.14 H 230 12.24 46.46
10640.00 48.30 AV 54.00 -5.70 1.14 H 230 1.84 46.46
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3456.00 53.90 PK 68.30 -14.40 1.08 V 90 21.63 32.27
2 10640.00 60.20 PK 74.00 -13.80 182V 193 13.74 46.46
3 10640.00 45.60 AV 54.00 -8.40 1.82V 193 -0.86 46.46

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 9 FREQUENCY RANGE |1 ~40GHz
INPUT POWER DETECTOR Peak (PK)
120V Hz
(SYSTEM) OVac, 60 FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH .
’ TESTED BY Frank Liu
CONDITIONS 962hPa
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT1 M
Iil\ll-:lifes:o:l Iil\ll-:lifes:o:l Lmrat | oo | ANTENNA| TABLE RAW |CORRECTION
NO. |FREQ. (MHz) . ~ a - a 3m s HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 | 68.12PK | 58.58 PK | 74.00 -15.42 1.07 H 162 31.62 36.50
2 | s460.00 | 54.83av | 4520av | 54.00 -8.71 1.07H 162 18.33 36.50
3 | #s547000 | 70.40pPK | 60.86PK | 68.30 7.44 1.07H 154 33.89 36.51
5 | *s500.00 [ 115.40 Pk | 105.86 PK 1.02 H 159 78.84 36.56
6 | *5500.00 | 101.30AvV | 91.76 AV 1.02 H 159 64.74 36.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
Iil\ll-:lifes:o:l Iil\ll-:lifes:o:l Lmrat | oo | ANTENNA| TABLE RAW | CORRECTION
NoO. [FREQ. (MHz)| ~ ~ a ) a 3m s HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 | 73.46 PK | 63.92PK | 74.00 -10.08 118V 327 36.96 36.50
2 | s460.00 | s9.86Aav | 50.32av | 54.00 -3.68 118V 327 23.36 36.50
3 | #s47000 | 77.10PK | 67.56 Pk | 68.30 -0.74 120V 344 40.59 36.51
5 | *s5500.00 [122.20PK | 112.66 PK 113V 304 85.64 36.56
6 | *5500.00 | 109.40Av | 99.86 AV 113V 304 72.84 36.56
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL ( d';M\;/Tm) MARGIN (dB) HAI;T;E:T:) ANGLE RA:’:;’ A\‘;')UE FACTOR
(dBuV/m) Y (Degree) Y (dB/m)
1 3666.60 53.90 PK 74.00 -20.10 119 H 8 21.15 32.75
2 | 3666.60 45.30 AV 54.00 -8.70 119 H 8 12.55 32.75
3 | 1100000 | 59.30 Pk 74.00 -14.70 120 H 213 12.05 47.25
4 | 1100000 | 49.10Av 54.00 -4.90 1.20 H 213 1.85 47.25
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL ( d';:"\;/Tm) MARGIN (dB) HAI;T;E:T:) ANGLE RA:’:;’:\‘;')UE FACTOR
(dBuV/m) (Degree) (dB/m)
1 3666.60 55.80 PK 74.00 -18.20 113V 99 23.05 32.75
2 | 3666.60 48.40 AV 54.00 -5.60 113V 99 15.65 32.75
3 | 1100000 | 61.20PK 74.00 -12.80 168V 294 13.95 47.25
4 | 1100000 | 47.30Av 54.00 -6.70 168V 294 0.05 47.25

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 14 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
CONDIIONS Seac TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 1m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5600.00 | 115.60 PK | 106.06 PK 1.01H 148 78.78 36.82
2 *5600.00 | 101.60 AV | 92.06 AV 1.01H 148 64.78 36.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 1m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5600.00 | 122.30 PK | 112.76 PK 114V 329 85.48 36.82
2 *5600.00 | 109.80 AV | 100.26 AV 114V 329 72.98 36.82
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3733.00 54.10 PK 74.00 -19.90 117 H 12 21.18 32.92
2 3733.00 46.20 AV 54.00 -7.80 117 H 12 13.28 32.92
3 11200.00 59.70 PK 74.00 -14.30 117 H 230 12.54 47.16
4 11200.00 49.60 AV 54.00 -4.40 117 H 230 2.44 47.16
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3733.00 56.30 PK 74.00 -17.70 114V 89 23.38 32.92
2 3733.00 49.20 AV 54.00 -4.80 114V 89 16.28 32.92
3 11200.00 62.30 PK 74.00 -11.70 1.79V 290 15.14 47.16
4 11200.00 48.10 AV 54.00 -5.90 1.79V 290 0.94 47.16

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 19 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
ONDITIONS g TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 1 3m HEIGHT | ANGLE VALUE FACTOR
m 3m BuV/ (dB)
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
*5700.00 | 115.40 PK | 105.86 PK 1.03 H 156 78.31 37.09
*5700.00 | 101.40AV | 91.86 AV 1.03 H 156 64.31 37.09
#5725.00 | 71.20PK | 61.66 PK 68.30 -6.64 1.04 H 153 34.05 37.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION | |\ ir o ANTENNA| TABLE RAW | CORRECTION
LEVEL at | LEVEL at MARGIN
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)

1 *5700.00 | 121.10 PK | 111.56 PK 113V 327 84.01 37.09
*5700.00 | 108.60 AV | 99.06 AV 113V 327 71.51 37.09
#5725.00 | 77.10 PK | 67.56 PK 68.30 -0.74 121V 354 39.95 37.15

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)

1 3800.00 53.30 PK 74.00 -20.70 116 H 26 20.20 33.10

2 3800.00 48.20 AV 54.00 -5.80 1.16 H 26 15.10 33.10

3 11400.00 60.10 PK 74.00 -13.90 1.21H 214 13.03 47.07

4 11400.00 50.30 AV 54.00 -3.70 1.21H 214 3.23 47.07

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)

1 3800.00 56.70 PK 74.00 -17.30 113V 93 23.60 33.10

2 3800.00 49.50 AV 54.00 -4.50 113V 93 16.40 33.10

3 11400.00 62.70 PK 74.00 -11.30 1.79V 258 15.63 47.07

4 11400.00 48.30 AV 54.00 -5.70 1.79V 258 1.23 47.07

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.

5. “*“ Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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RESTRICTED BANDEDGE (DRAFT 802.11n (20MHz) MODE,CH9, HORIZONTAL )
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DRAFT 802.11n (40MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 1 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
CONDITIONS 962hPa TESTED BY Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at MARGIN ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 3m HEIGHT | ANGLE VALUE FACTOR
Lyl 3m - Buvim) | (@B
(dBuV/m) | (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 71.62 PK | 62.08 PK 74.00 -11.92 1.07 H 162 35.62 36.00
2 5150.00 58.17 AV | 48.63 AV 54.00 -5.37 1.07 H 162 2217 36.00
3 *5190.00 | 109.80 PK | 100.26 PK 1.03 H 169 73.74 36.06
4 *5190.00 97.60 AV | 88.06 AV 1.03 H 169 61.54 36.06
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at MARGIN ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 3m HEIGHT | ANGLE VALUE FACTOR
im 3m (@Buv/im) | (@B)
(dBuV/m) | (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 80.16 PK | 70.62 PK 74.00 -3.38 118V 320 44.16 36.00
2 5150.00 63.03AV | 53.49AV 54.00 -0.51 118V 320 27.03 36.00
3 *5190.00 | 114.30 PK | 104.76 PK 118V 320 78.24 36.06
4 *5190.00 | 102.50AV | 92.96 AV 118V 320 66.44 36.06
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3460.00 49.20 PK 68.30 -19.10 118 H 4 16.92 32.28
2 | #10380.00 54.50 PK 68.30 -13.80 1.08 H 220 8.54 45.96
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3460.00 51.10 PK 68.30 -17.20 113V 79 18.82 32.28
2 | #10380.00 54.10 PK 68.30 -14.20 1.76 V 264 8.14 45.96

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.

6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 2 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
CONDITIONS oo TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
LEVEL at | LEVEL at | WMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 1m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5230.00 | 111.40 PK | 101.86 PK 1.04 H 154 75.27 36.13
2 *5230.00 | 100.30AV | 90.76 AV 1.04 H 154 64.17 36.13
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 3m HEIGHT | ANGLE VALUE FACTOR
1m 3m / (dB)
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5230.00 | 119.30 PK | 109.76 PK 118V 317 83.17 36.13
2 *5230.00 | 107.90AV | 98.36 AV 118V 317 71.77 36.13
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3486.60 49.80 PK 68.30 -18.50 1.21H 3 17.50 32.30
2 | #10460.00 55.10 PK 68.30 -13.20 110 H 213 9.01 46.09
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3486.60 52.30 PK 68.30 -16.00 114V 83 20.00 32.30
2 | #10460.00 54.60 PK 68.30 -13.70 1.79V 257 8.51 46.09

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.

5. “*“ Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 3 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
ONDITIONS e TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 3m HEIGHT | ANGLE VALUE FACTOR
1m 3m / (dB)
(dBuVim) | (dBuVvIm) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5270.00 | 111.30 PK | 101.76 PK 1.05 H 168 75.11 36.19
2 *5270.00 | 100.20AV | 90.66 AV 1.05 H 168 64.01 36.19
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(@Buvim) | (dBuVv/m) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5270.00 | 118.80 PK | 109.26 PK 116V 320 82.61 36.19
2 *5270.00 | 107.60AV | 98.06 AV 116V 320 71.41 36.19
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3513.30 50.30 PK 68.30 -18.00 1.24 H 12 17.96 32.34
3 | #10540.00 55.30 PK 68.30 -13.00 1.15H 243 9.06 46.24
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3513.30 53.00 PK 68.30 -15.30 121V 91 20.66 32.34
3 | #10540.00 55.10 PK 68.30 -13.20 1.82V 268 8.86 46.24

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL

CHANNEL Channel 4 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
CONDIIONS Seac TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5310.00 | 110.20 PK | 100.66 PK 1.02 H 159 73.94 36.26
2 *5310.00 98.10 AV | 88.56 AV 1.02 H 159 61.84 36.26
3 5350.00 74.22 PK | 64.68 PK 74.00 -9.32 1.04 H 153 37.90 36.32
4 5350.00 56.51 AV | 46.97 AV 54.00 -7.03 1.04 H 153 20.19 36.32
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVEL at | LMIT at Y ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) m 3m 3m (dB) HEIGHT | ANGLE VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5310.00 | 115.00 PK | 105.46 PK 118V 327 78.74 36.26
2 *5310.00 | 103.00AV | 93.46 AV 118V 327 66.74 36.26
3 5350.00 82.69PK | 73.15PK 74.00 -0.85 117V 313 46.37 36.32
4 5350.00 62.30 AV | 52.76 AV 54.00 -1.24 117V 313 25.98 36.32
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
#3540.00 50.60 PK 68.30 -17.70 120 H 15 18.19 32.41
10620.00 55.70 PK 74.00 -18.30 120 H 254 9.29 46.41
10620.00 44.20 AV 54.00 -9.80 120 H 254 -2.21 46.41
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 #3540.00 53.40 PK 68.30 -14.90 1.24 V 90 20.99 32.41
2 10620.00 55.80 PK 74.00 -18.20 1.81V 293 9.39 46.41
3 10620.00 43.60 AV 54.00 -10.40 1.81V 293 -2.81 46.41

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.

6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 5 FREQUENCY RANGE |1 ~40GHz
INPUT POWER DETECTOR
i 1H9 120Vac, 60 Hz G Peak (PK)
(SYSTEM) FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
’ TESTED BY
CONDITIONS 962hPa B Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT1 M
'f_“gf:ﬂozq 'f_“gf:ﬂozq LmiTat | oo | ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz)[ ~~ %~ a m a 3m (B} HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 | 71.47PK | 61.93Pk | 74.00 -12.07 1.01 H 165 34.97 36.50
2 5460.00 | 58.10AV | 48.56Av | 54.00 -5.44 1.01H 165 21.60 36.50
3 | #5470.00 | 70.10PK | 60.56 PK | 68.30 7.74 1.05H 166 33.59 36.51
4 | *5510.00 |106.30 PK | 96.76 PK 1.04 H 159 69.71 36.59
5 | *s510.00 | 94.30Av | 84.76 AV 1.04 H 159 57.71 36.59
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
f_ﬂ{f:.ﬁ? f_ﬂ{f:.ﬁ? Lmirat | oo | ANTENNA| TABLE RAW |CORRECTION
NO. | FREQ. (MHz)| ~ 7~ 3m 3m o HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 | 77.08PK | 67.54 Pk | 74.00 -6.46 118V 325 40.58 36.50
2 5460.00 | 62.78Av | 53.24av | 54.00 -0.76 118V 325 26.28 36.50
3 | #547000 | 77.08Pk | 6754 PK | 68.30 -0.76 121V 326 40.57 36.51
4 | +s510.00 | 113.10 Pk | 103.56 PK 118V 323 76.51 36.59
5 | 551000 |101.70Av | 92.16 AV 118V 323 65.11 36.59
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL ; d'I;'M\;/Tm) MARGIN (dB) Hﬁ‘;}';ﬁ??:‘) ANGLE RA:’:;’ A\‘;')UE FACTOR
(dBuV/m) ! (Degree) ! (dB/m)
1 3673.30 50.20 PK 74.00 -23.80 1.21H 29 17.44 32.76
2 | 3673.30 45.30 AV 54.00 -8.70 1.21H 29 12.54 32.76
3 | 11020.00 | 56.10 PK 74.00 -17.90 1.20 H 211 8.86 47.24
4 | 1102000 | 44.80Av 54.00 -9.20 1.20 H 211 2.44 47.24
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL ; d';ﬂ"\;/Tm) MARGIN (dB) H”é']‘éﬁ??fﬁ‘) ANGLE RA:’;'I;':\‘;')UE FACTOR
(dBuV/m) (Degree) (dB/m)
1 3673.30 53.80 PK 74.00 -20.20 112V 93 21.04 32.76
2 | 3673.30 47.10 AV 54.00 -6.90 112V 93 14.34 32.76
3 | 11020.00 | 59.10 PK 74.00 -14.90 1.07 V 264 11.86 47.24
4 | 1102000 | 45.10Av 54.00 -8.90 1.07 V 264 2.14 47.24

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “* *“: Fundamental frequency.

6. "#":The radiated frequency is out the restricted band.

7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 7 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60 Hz FUNCTION Average (AV)
ENVIRONMENTAL | 13deg. C, 70%RH |
ONDITIONS e TESTED BY Frank Liu

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 1 M

EMISSION | EMISSION
ANTENNA| TABLE RAW RRECTION
LEVEL at | LeveLat | "™MT 3t | marGIN CORRECTIO
NO. | FREQ. (MHz) 3m HEIGHT | ANGLE VALUE FACTOR
im 3m (dBuv/im) | (dB)
(dBuV/m) | (dBuVv/m) (m) (Degree) | (dBuV) (dB/m)
1 *5590.00 | 112.80 PK | 103.26 PK 1.07 H 162 76.00 36.80
2 *5590.00 | 101.10AV | 91.56 AV 1.07 H 162 64.30 36.80
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
EMISSION | EMISSION
LEVEL at | LEVELat | UMITat | 1o on ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz) 3m HEIGHT | ANGLE VALUE FACTOR
] S (dBuvim) | (@B)
(dBuV/m) | (dBuV/m) (m) (Degree) | (dBuV) (dB/m)
1 *5590.00 | 119.10 PK | 109.56 PK 117V 326 82.30 36.80
2 *5590.00 | 108.10AV | 98.56 AV 117V 326 71.30 36.80
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3726.60 50.60 PK 74.00 -23.40 1.28 H 211 17.70 32.90
2 3726.60 4570 AV 54.00 -8.30 128 H 211 12.80 32.90
3 11180.00 56.90 PK 74.00 -17.10 1.21H 219 9.73 47.17
4 11180.00 45.30 AV 54.00 -8.70 1.21H 219 -1.87 47.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
’ ’ (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3726.60 54.20 PK 74.00 -19.80 117V 96 21.30 32.90
2 3726.60 47.30 AV 54.00 -6.70 117V 96 14.40 32.90
3 11180.00 59.70 PK 74.00 -14.30 1.62V 273 12.53 47.17
4 11180.00 45.30 AV 54.00 -8.70 1.62V 273 -1.87 47.17

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.

5. “*“ Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 9 FREQUENCY RANGE |1 ~40GHz
INPUT POWER DETECTOR Peak (PK)
Hz
(SYSTEM) 120Vac, 60 FUNCTION Average (AV)
ENVIRONMENTAL 13deg. C, 70%RH .
’ TESTED BY
CONDITIONS 962hPa g Frank Liu
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT1 M
'f_"l’_:'{,s::o:' 'f_"l’_:'{,s::o:' LmiTat | oo | ANTENNA| TABLE RAW | CORRECTION
NO. | FREQ. (MHz)| ~ 7~ a 3m a 3m (B} HEIGHT | ANGLE | VALUE FACTOR
(dBuVim) | (dBuVIm) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5373.00 | 70.10PK | 60.56 PK | 74.00 -13.44 1.03 H 152 33.74 36.36
2 | 537300 | s620av | 46.66av | 54.00 7.34 1.03 H 152 19.84 36.36
3 | *s670.00 | 110.40 Pk | 100.86 PK 1.04 H 157 73.39 37.01
4 | +s670.00 | 99.30Av | 89.76 AV 1.04 H 157 62.29 37.01
5 | #s72500 | 70.80Pk | 61.26 Pk | 68.30 7.04 1.05 H 153 33.65 37.15
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT1 M
'f_"l’_:'{,s::o:' 'f_"l’_:'{,s::(;:' LmiTat | oo |ANTENNA| TABLE RAW | CORRECTION
NO. [FREQ. (MHz)| ~~ ~ a ) 3m . HEIGHT | ANGLE | VALUE FACTOR
(dBuV/m) | (dBuV/m) (dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5373.00 | 74.80PK | 6526 PK | 74.00 -8.74 118V 322 38.44 36.36
2 | 537300 | 61.50av | 51.96av | 54.00 2.04 118V 322 25.14 36.36
3 | *s670.00 | 117.40 Pk | 107.86 PK 118V 329 80.39 37.01
4 | *s670.00 | 106.30Av | 96.76 PK 118V 329 69.29 37.01
5 | #s72500 | 77.20pPk | 67.66Av | 68.30 -0.64 117V 327 40.05 37.15
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)|  LEVEL d'I;'M\;/Tm) MARGIN (dB) HAI‘E"Il;ﬁ#Trﬁ) ANGLE RA:’;’;':\‘;')UE FACTOR
(dBuV/m) = (Degree) (dB/m)
1 3780.00 51.30 PK 74.00 22.70 1.24 H 39 18.26 33.04
2 | 3780.00 46.10 AV 54.00 -7.90 1.24 H 39 13.06 33.04
3 | 1134000 | s57.30Pk 74.00 -16.70 1.24 H 231 10.20 47.10
4 | 1134000 | 45.60Av 54.00 -8.40 1.24 H 231 -1.50 47.10
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL ( d';M\;/Tm) MARGIN (dB) HZT(T;E#TQ) ANGLE RA:’;’;’:\‘:')UE FACTOR
(dBuV/m) u (Degree) (dB/m)
1 3780.00 55.30 PK 74.00 -18.70 117V 112 22.26 33.04
2 | 3780.00 48.40 AV 54.00 -5.60 117V 112 15.36 33.04
3 | 1134000 | 60.10 Pk 74.00 -13.90 134V 269 13.00 47.10
4 | 1134000 | 46.10Av 54.00 -7.90 1.34V 269 -1.00 47.10

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “**: Fundamental frequency.
6. "#":The radiated frequency is out the restricted band.
7. Limit line converted to account for 1-meter measurement distance.
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RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE, CH1, HORIZONTAL)

= Agilent R T |Freq/Channel

Mkrl 5.14

Center Freq
4.325600000 GHz

StartFreq
4.500606000 GHz

Stop Freq
5.15068088 GHz

CF Step
650068080 MHz
i Auto Man
— . ; ool oy, g o
._v«1-,,.,,|‘p,w'|,flhf.\..i",,"-.-'l.*‘-f."u,ﬁ i "mond 'l“'-l'ﬁll [RYP S PRLILY I"H'.rfj*"' -""-N“J i T Fre q Offset
000060060 Hz

Signal Track
On Off

opyright 2000-2008 Agilent Technologies

3 Agilent R T |Freq/Channel

ot 117 dBul Sren 18 dB . i Center Freq
Ref 117 dBpl #Atten 16 dB Ay B oTop000 Gz
Start

4.500000000 GHz Start Freq
4.50000000 GHz

Stop Freq
5.15008000 GHz

CF Step
Bh.ABaR08A MHz

anv 1 Futo Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff

- #WJBH 18 Hz g 5 s,
Copyright 2000-2008 Agilent Technologies
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Trace

Trace
2 3

Clear Write
Max Hold

y ; L Min Hold
-..,.-a"'u""'l"'"‘”'n""""J"._J"'l‘\'pd-l'r"h\‘\"'""'Jm"

el 4 " 1‘-:. T ”,-.'r_‘lra.*-\-.ln'. U

‘T-J..wl".-—.-ﬂ‘-‘h\\h‘l""\.\.-Hh"""‘-""“."r""lr\
View

Blank

More
1of 2

BW/Avyg

Res BH
1.6 MHz
Auto Man

Video BH
18.8 Hz
Auto Man

VBW/RBW
100886
Auto Man

Average
166
g On 0ff

Avg/VYBH Type
Log—Pwr (Mideo)»

IR BN, Auta Man

£ TUBH
sep 110.0 Hz
Span/RBW

la6
#WBH 18 Hz cep | . RAuto tan

Printer not responding
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Trace

Trace

et 117 dBpY #Htten 5 3

Marker
5.350370000 GHz Cloar Hrite
74.22 dBpV

Max Hold

$Qﬂm

wh I
ALY
e "*'\.""'"'""-‘f'1">'¢+‘ﬂ‘f"v"-'} r'r'-‘--i'“""’-i'iLn'\'»"-".J|'-lﬂ‘-'n.'uIaa\f;"l-'f4J»"‘n-".-"v'r",-'+.sL'-\._r~.,‘1,-;,i-.-.-J-.,o.-.--eflr‘,-,-'.ﬂ,l,, e |

Min Hold
View

Blank

More
1of 2

Copyright 2000-2008 Agilent Technologies

= Agilent R T |Freq/Channel

Center Freq

ok 117 dARplY Atten
117 dBud shtten 5.40500000 GHz

Start

5.350000000 GHz Start Freq
535000000 GHz

Stop Freq
546068080 GHz

CF Step
11.0000088 MHz
Auto Man

Freq Offset
000060060 Hz

Signal Track
On Off

1 #4BH 18 Hz e e .
Copyright 2000-2008 Agilent Technologies
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Trace

Trace
2 3

Clear Write

Max Hold

that
’ \lﬁ"ﬂ,\"l‘ ML
RN
Wikl u'1'—""'""'4'"""""'”*'1'r"""-J'1""-"-'||-'-"v‘r}\"'H"'"']'P""\1'"1*-"l_r..-.-1-,"fr,l.._-.-~.fL..-_q-.'l4"\‘.'J‘.'-.r-\-‘i.‘...,-_,.‘r.:-.a-,cﬁ.._..

Min Hold

View

Blank

More
1of 2

Clear Hrite
Max Hold
Min Hold

View

o' |5.350000000 GHz Pk

62.30 dBpV

More
1of 2

#yBH 18 Hz

Printer not responding
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RESTRICTED BANDEDGE (DRAFT 802.11n (40MHz) MODE, CH5, HORIZONTAL)

- Agilent R

#Atten 160 dB

Marker
5.459270000 GHz
71.47 dBpV

| . i
bt ;h.4";..-r._r'L_..'-*-\.»-.+1.1-'hn\..,,.J,.M_ulfw,hv'.'h'n.-l'+-,!-..1"\\1"p.f-.‘-.f\t.,.-w-,a.thﬁ-"-"'-l' "M'.'

#/BH 3

T

i

L
i

pyright 2000-20808 Agilent Technologies

Trace

Trace
2 3

Clear Write

Max Hold

Min Hold

View

Blank

More
1of 2

#Atten 160 dB
Marker
5.460000000 GHz
58.10 dBpV

#yBH 18 Hz

- Agilent R

T

Copyright 2000-2008 Agilent Technologies

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2
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A iy i f.;{_.mli,\ #\‘ﬂ*_..h_ﬂhl s .fl"|"'M'h,r‘|-'lf’frlrfl-'4"-"~‘L o, "-"‘<‘-'N ‘Iil'u‘l-b'\.lli'l- JiNh'u,‘,all I
By

£ i
swp | 3.0 MHz

4 J';ﬂ J"‘
H .i“frl"'m'w'l-h'm..,fr.. i

Trace

Trace
2 3

Clear Write

Max Hold

Min Hold

View

Blank

More
1of 2

rrun | Marker
swn | 5.460000000 GHz
62.78 dBpV

Printer not responding

Clear Write

Max Hold

Min Hold

View

Blank

More
1of 2

Report No.: RF980302H02-1 71

Report Format Version 3.0.0




4.3 PEAK TRANSMIT POWER MEASUREMENT

4.3.1 LIMITS OF PEAK TRANSMIT POWER MEASUREMENT

[V
P &'¢

Iy

1828

Frequency Band

Limit

5.15 -5.25GHz

The lesser of 50mW (17dBm) or 4dBm + 10logB

5.25 - 5.35GHz

The lesser of 250mW (24dBm) or 11dBm + 10logB

5.47 - 5.725GHz

The lesser of 250mW (24dBm) or 11dBm + 10logB

5.725 — 5.825GHz

The lesser of 1W (30dBm) or 17dBm + 10logB

NOTE: Where B is the 26dB emission bandwidth in MHz.

4.3.2 TEST INSTRUMENTS

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED

MANUFACTURER ) NO. DATE UNTIL

ADVANTEST

SPECTRUM ANALYZER u3772 160100280 |July 26, 2008 July 25, 2009
NOTE:

1.The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.
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4.3.3 TEST PROCEDURE

Set RBW to 1MHz, VBW to 3MHz.

BN =

measure the output power.

NOTE:

RUVE

Iy
S L

1828

The transmitter output was connected to the spectrum analyzer.
Set span to encompass the entire emission bandwidth of the signal.

Using the spectrum analyzer's channel power measurement function to

The test is performed in accordance with FCC Public Notice: APPENDIX A Guidelines for
Assessing Unlicensed National Information Infrastructure (U-NII) Devices — Part 15,

Subpart E, August 2002.

The transmitter output operates continuously therefore Method # 1 is used.

4.3.4 DEVIATION FROM TEST STANDARD

No deviation

4.3.5 TEST SETUP

EUT

4.3.6 EUT OPERATING CONDITIONS

SPECTRUM

The software provided by client to enable the EUT under transmission condition
continuously at specific channel frequencies individually.
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4.3.7 TEST RESULTS

802.11a OFDM MODULATION:
MODULATION TYPE |[BPSK TRANSFER RATE 6Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL |25d110eg.C, 60%RH,
(SYSTEM) ’ CONDITIONS 962hPa
TESTED BY Wen Yu
CHANNEL PEgﬁTPSJYFER PEgﬁTPSJYrER TOTAL | TOTAL ) PEAK OccupizgdBchdwidth
CHANNEL | FREQUENCY (dBm) (mW) AR | PR IReA (MHz) v
(MHz) POWER | POWER | LIMIT
Chain 0|Chain 1|Chain 0(Chain 1| (dBm) (mW) (dBm) | Chain 0 | Chain 1
1 5180 11.40 | 11.53 | 13.804 | 14.223 | 14.48 | 28.027 16 23.92 | 23.92 | PASS
2 5200 11.20 | 11.41 | 13.183 | 13.836| 14.32 | 27.019 16 24.38 | 22.93 | PASS
4 5240 11.57 | 11.12 | 14.355 (12.942 | 14.36 | 27.297 16 24.5 24.09 | PASS
5 5260 17.08 | 17.07 | 51.050 |50.933 | 20.09 |101.983 23 25.61 25.67 | PASS
7 5300 17.12 | 17.02 | 51.523 | 50.350 | 20.08 | 101.873 23 25.72 | 26.48 | PASS
8 5320 16.14 | 16.30 | 41.115 |42.658 | 19.23 | 83.773 23 25.55 | 24.15 | PASS
9 5500 13.25 | 13.76 | 21.135|23.768 | 16.52 | 44.903 23 24.44 | 23.74 | PASS
14 5600 17.02 | 17.08 | 50.350 | 51.050 [ 20.06 | 101.400 23 24.38 | 24.21 | PASS
19 5700 14.35 | 14.43 | 27.227 |27.733 | 17.40 | 54.960 23 24.44 | 23.98 | PASS

NOTE: The 26dBc Occupied Bandwidth plot, please refer to the following pages.

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi)=7
The effective legacy gain is 7dBi, therefore the limit reduce to 16dBm and 23dBm for
5150~5250MHz , 5250~5350 and 5470~5725MHz.
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Peak Power Output:
For Chain (0) :CH1

CH2

# Agilent 13:26:59 Mar 15, 2669 R T I Display

Ch Freq ©5.18 GHz Trig Fres Full Screen
Channel Power

Display Line
-23.34 dBm
On 0ff

Limits»

Active Fectn
Position»
Top

Channel Power Power Spectral Density Title»

11.40 dBm /23.9200 MHz -62.39 dBm/Hz

Preferences»

Allowable span for current center frequency exceeded

i Agilent 13:44:09 Mar 15, 2003 R T I BH/Avg

Res BH
Ch Freq 5.2 GHz Trig Free 1.8 MHz

Charnl Pover o
BH 3.0 MHz ”'dsifM?fZ'
Auto Man

VBH/RBW
3.60000
Auto Man

Average
188
& On 0ff

Avg/VBH Type
Pur (RMSH
Auto Man

#UBH
Channel Power Power Spectral Density

11.20 dBm /24.3800 MHz -62.67 dBm/Hz Span/RBH

Auto Man

Allowable span for current center frequency exceeded
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CH4

CH5

# Agilent 14:62:16 Mar 15, 2089 R T I BW/RAvg

Res BW
Ch Freq ©5.24 GHz Trig Free 1.8 MHz

Channel Power Auto Man
Video BW

3.8 MHz
Auto Man|

VBW/REW
3.80669
Auto Man

Average
108
0ff

Avg/VBH Type
Pur (RMS)»
Auto Man

Channel Power Power Spectral Density
1157 dBm /24.5000 HMHz -62.32 dBm/Hz Span/RlB@Ig

Auto Man

Allowable span for current center frequency exceeded

4 Agilent 15:14:64 Mar 16, 2089 R T |Freq/ChanneI

Ch Freq 5.26 GHz Trig Free S.gguan@t;@r@grsig

Channel Power

Start Freq
5.24256008 GHz

Stop Freq
5.27750088 GHz

= CF Step
3.50000066 MHz
Auto Man

Freq Offset
006000008 Hz

Signal Track
Channel Power Power Spectral Density [Jjold 0ff

17.08 dBm /25.6100 MHz -57.00 dBm/Hz

Copyright 2000-2007 Agilent Technologies
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CH7

CH8

Ch Freq 5.3 GHz Trig Free

Charnel Pover I

Center 5.300000000 GHz
5.28250008 GHz

5.30000000 GHz

0.31756808 GHz

# Agilent 15:26:51 Mar 16, 2009 R T [Freq/Channel

Center Freq

Start Freq

Stop Freq

Channel Power Power Spectral Density

17.12 dBm /25.7200 MHz -56.99 dBm/Hz

3.50086080 MHz
Auto Man

0.00006000 Hz

On

CF Step

Freq Offset

Signal Track
Off

Copyright 2000-2007 Agilent Technologies

# Agilent 14:34:06 Mar 16, 2089 R T |Freq/ChanneI

Ch Freq 5.32 GHz Trig Free
Channel Power

Center Freq

5.32000000 GHz

Start Freq

3.36250080 GHz

Stop Freq
5.33750088 GHz

#/BH

Channel Power Power Spectral Density [0 0ff

16.14 dBm /25.5500 MHz -57.93 dBm/Hz

CF Step

| 3.50000008 MHz
Auto Man

Freq Offset

0.00006000 Hz

Signal Track

Copyright 2000-2007 Agilent Technologies
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CH9

Ch Freq 5.5 GHz Trig Free

Charnel Pover I

Center 5.500000000 GHz
5.48250008 GHz

5.50000008 GHz

0.51756008 GHz

H# Agilent 15:26:01 Mar 15, 2009 R T [Freq/Channel

Center Freq

Start Freq

Stop Freq

Channel Power Power Spectral Density [0

13.25 dBm /24.4400 MHz -60.63 dBm/Hz

3.50086080 MHz
Auto Man

0.00006000 Hz

CF Step

Freq Offset

Signal Track
Off

Allowable span for current center frequency exceeded

CH14
# Agilent 15:27:50 Mar 16, 2689 R T |Freq/ChanneI
ChFreq 556 Ghz Trig Free | o comier Fred
Channel Power —_
StartFreq
5.58341174 GHz
StopFreq
5.61658826 GHz
{ CF Step
3.31765208 MHz
Auto Man
Freq Offset
B.09000008 Hz
Signal Track
Channel Power Power Spectral Density (Jfog 0ff
17.02 dBm /24.3800 MHz -56.86 dBm/Hz
Copyright 2000-2007 Agilent Technologies
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CH19
- Agilent 15:51:15 Mar 15, 2069 R T |Freq/thanne|
Ch Freq 5.7 GHz Trig Free | . Sonter Fred
Channel Pover | [y essss——
Center 5.700000000 GH Start Freq
5.68250000 GHz
Stop Freq
5.71750068 GHz
CF Step
3.50000000 MHz
Auto Man
Freq Offset
0.00660000 Hz
Signal Track
Channel Power Power Spectral Density || Off
14.35 dBm /24.4400 MHz -5953 dBm/Hz
Allowable span for current center frequency exceeded
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For Chain (1) :CH1

CH2

4 Agllent 13:27:07 Mar 15, 2089 R T I Display

Ch Freq 5.18 GHz Trig Free Full Screen

Channel Power -
Display Line

-23.34 dBm

On 0ff

Limits»

Active Fctn
Position»
Top

Channel Power Power Spectral Density Titley

11.53 dBm /23.9200 MHz -62.26 dBm/Hz

Preferences»

Allowable span for current center frequency exceeded

i Agilent 13:38:46 Mar 15, 2609 R T I BW/Avg

Res BH
Ch Freq 5.2 GHz 1.8 MHz
Auto Man

Video BH
3.8 MHz
Auto Man

VEW/RBH
3.00000
Auto Man

Average
166
On 0ff

Avg/VBHW Type
Pur (RM3)»
Auto Man

Channel Power

Channel Power Power Spectral Density

11.41 dBm /22.9200 MHz -62.19 dBm/Hz Span/RlBglg

Auto Man

Allowable span for current center frequency exceeded
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CH4

CH5

R T [ BH/Avg

Res BH
1.6 MHz
Auto Man

Video BH
3.0 MHz
Auto Man

VBH/RBW
3.60000
Auto Man

Average
188
& On 0ff

Avg/VBH Type
Pur (RMSH
Auto Man

Ch Freq
Channel Power

BH 3.0 MHz

5.24 GHz Trig Free

Channel Power

11.12 dBm /24.8900 MHz

Power Spectral Density
-62.70 dBm/Hz Span/RBH

186

Auto Man

Allowable span for current center frequency exceeded

- Agilent 15:15:53 Mar 16, 26069 RL

|Freq/ChanneI

Center Freq
5.26808088 GHz

Ch Freq
Channel Power

5.26 GHz Trig Free

StartFreq
524250800 GHz

StopFreq
527750006 GHz

CF Step
3.506000000 MH=
Auto Man

Freq Offset
B.09000008 Hz

Channel Power

17.07 dBm /256700 MHz

Signal Track
Power Spectral Density (Jfog 0ff

-57.02 dBm/Hz

Copyright 2000-2007 Agilent Technologies
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CH7

R T | Freq/Channel

Center Freq
S.30RRARAR GHz

Ch Freq 5.3 GHz Trig Free
Channel Power

Start Freq
5.28250000 GHz

Stop Freq
5.31750068 GHz

CF Step
300080088 MHz

Auto Man

Freq Offset
B.AAREEEEE Hz

Signal Track
Channel Power Power Spectral Density || Off

17.02 dBm /26.4800 MHz -57.21 dBm/Hz

Copyright 2000-2007 Agilent Technologies

CH8
32 Agilent 14:33:25 Mar 16, 2009 R T |Freq/thanne|
Ch Freq  5.32 GHz Trig Free| cSonterfred
Channel Power e
Start Freq
5.30250888 GHz
Stop Freq
5.337/58888 GHz
CF Step
3.50090068 MHz
Auto Man
Freq Offset
B.AARRARER H=
Signal Track
Channel Power Power Spectral Density || 0ff
16.3@ dBm /24.1500 MHz -57.53 dBm/Hz
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CH9

4 Agilent 15:17:34 Mar 15, 20089 R T |Freq/ChanneI

Center Freq
C.00000008 GHz

Ch Freq 5.5 GHz Trig Free

Channel Power _- JE——
Center 5.500000000 GHz Start Freq
5.48250008 GHz

Stop Freq
5.517560000 GHz

CF Step
N 3.50000000 MHz
Auto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

13.76 dBm /23.7400 MHz -60.00 dBm/Hz

Allowable span for current center frequency exceeded

CH14
5 Agilent 14:36:06 Mar 16, 2089 R T |Freq/ChanneI
ChFreq 556 Ghz Trig Free | - comter Fred
Channel Power | —
Center 5.600000000 GHz StartFreq
5.58250008 GHz
StopFreq
5.61756088 GHz
CF Step
3.50000008 MH=z
Auto Man
Freq Offset
B.09000008 Hz
Signal Track
Channel Power Power Spectral Density (Jfog 0ff
17.08 dBm /24.2100 MHz -56.76 dBm/Hz
Copyright 2000-2007 Agilent Technologies
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CH19

# Agilent 15:44:07 Mar 15, 2009 R T [Freq/Channel

Ch Freq 5.7 GHz Trig Free s.gg@n@t@tﬂb%grs?-lqz

Charnel Pover I

Center 5.700P000A@ GHz Start Freq
5.68250000 GHz

Stop Freq
5.71750088 GHz

CF Step
= 3.50800008 MHz
Butg ~ Men

Freq Offset
p.00800008 Hz

Signal Track
Channel Power Power Spectral Density [0 0ff

14.43 dBm /23.9800 MHz -59.37 dBm/Hz

Allowable span for current center frequency exceeded
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26dB Occupied Bandwidth:
For Chain (0) :CH1

Marker

Select Marker
1 2 3 4

23.920000 MHz
8.39 dB

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

CH2

2 Agilent 13:43:14  Mar 15, 20089 R T Marker
a Mkrl

#Atte Select Marker

Marker a
24.380000 MHz Normal
0.64 dB . asringin

Delta

Delta Pair
{Tracking Ref)
f a

Span Pair
Span Center

Off

- More
#R #YBH 1 MHz Sweep 1 1 Lofe

Allowable span for current center frequency exceeded
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CH4

CH5

# Agilent 14:81:17 Mar 15, 2669 R T Marker

Select Marker

#Atte sy

24.500000 MHz

Normal

Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WBH 1 MHz , b 1o &

Allowable span for current center frequency exceeded

# Agilent 14:39:30 Mar 15, 2609 R T I Marker

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

WUBH 1 MHz 1 ms (601 p L of ¢

Allomable span for current center frequency exceeded
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CH7

CH8

# Agilent 14:49:29 Mar 15, 2669 R T Marker

Select Marker
1 2 3 4

#Attel

25.720008 MHz

S T “,J i e W ey Normal
|

Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

# Agilent 15:04:32 Mar 15, 2609 R T I Marker

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

#Res 2 #UBH 1 MHz Sweep 1 1 b L of ¢

Allomable span for current center frequency exceeded
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CH9

CH14

# Agilent 15:24:29 Mar 15, 2669 R T Marker

Select Marker

#Htte ) 3 4

24.440000 MHz

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

WEBH 1 MHz

# Agilent 15:39:86 Mar 15, 2609 R T Marker

a Mirl | Select Marker

24.380000 MHz

0.14 dB A ey AP Normal
. 1 L

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

#Res 2 #UBH 1 MHz Sweep 1 1 b L of ¢

Allomable span for current center frequency exceeded
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CH19

R T

Marker

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More

WUBH 1 MHz Lof 2

Allowable span for current center frequency exceeded

Report No.: RF980302H02-1 89

Report Format Version 3.0.0




For Chain (1) :CH1

# Agilent 13:26:37 Mar 15, 2669 R T Marker

Select Marker

#Atte sy

23.920008 MHz

Normal
- @ . B 6 d B |" A AL ~r*a"‘-"‘j\~,."">J“‘*'»-W""-‘"""J“ J'|~H.f‘_'_.-hl
1

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

[C— More
WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

CH2

# Agilent 13:37:23 Mar 15, 2609 R T Marker

| Select Marker

22930000 MHz Normal
-0.49 dB ohediuapasan

Delta

Delta Pair
{Tracking Ref)
I Ref a

Span Pair
Span Center

Off

More
#UBH 1 MHz 1 b L of ¢

Allomable span for current center frequency exceeded
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CH4

CH5

# Agilent 13:56:43 Mar 15, 2669 R T Marker

Select Marker

#Htte ) 3 4

24.090000 MHz
1.52 dB et e AL putendlagrd gt

or

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

WEBH 1 MHz

w5 Agilent 14:34:26 Mar 15, 2609 R T Marker

| Select Marker

25.670000 MHz

- @ 8 9 d B et P Whatphatarin, Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

WUBH 1 MHz 1 ms (601 p L of ¢

Allomable span for current center frequency exceeded
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CH7
Agilent 14:45:85 Mar 15, 2609 R T I Marker
Select Marker
- 1 2 3 4
Marker a L
26.480000 MHz
) Normal
Delta
P Delta Pair
lﬁ" I"JMI._ {Tracking Ref)
Ref a
Span Pair
Span Center
Off
’ More
) . 1of2
nt
Allomable span for current center frequency exceeded
CH8
# Agilent 15:09:69 Mar 15, 2609 R T I Marker
: | Select Marker
24.150000 MHz Normal
@@6 dB Ilf,._f»-m,l‘*.«*,"‘*.-..;n"._,-m.rlwu.mn.-‘fu f !
! )
e ﬁ\i'ﬁh Wl Delta
. N Pl Delta Pair
'L.-.'u,ﬂ""*mJ wt‘-;"'k {Tracking Ref)
Ref a
Span Pair
Span Center
Off
- More
#Res B He #UBH 1 MHz Sweep 1 1 D Lofe
Allomable span for current center frequency exceeded
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CH9

CH14

# Agilent 15:16:37 Mar 15, 2669 R T Marker

Select Marker

#Htte ) 3 4

23.740000 MHz

Normal

Delta

‘"I.A-, z Delta Pair
QLB (Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

# Agilent 15:31:48 Mar 15, 2609 R T I Marker

a Mkrl

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

#Res 2 #UBH 1 MHz Sweep 1 1 b L of ¢

Allomable span for current center frequency exceeded
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CH19

R T Marker

| Select Marker

23.980000 MHz
-8.43 dB "
{

Normal

J
f b | 4 Delta

[
i

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More

WUBH 1 MHz Lof 2

Allowable span for current center frequency exceeded
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DRAFT 802.11n (20MHz) OFDM modulation:

MODULATION TYPE |BPSK TRANSFER RATE 6.5Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) ’ CONDITIONS 962hPa
TESTED BY Wen Yu
CHANNEL PEgﬁTPSJYFER PEgﬁTPSJYFER TOTAL | TOTAL ) PEAK OccupigceidBchdwidth
CHANNEL | FREQUENCY (dBm) (mW) AR | PR IReA (MHz) v
(MHz) POWER | POWER | LIMIT
Chain 0|Chain 1|Chain 0|Chain 1| (dBm) (mW) (dBm) | Chain 0 | Chain 1
1 5180 13.04 | 12.77 | 20.137 | 18.923  15.92 | 39.060 | 17.00 25.26 | 24.68 | PASS
2 5200 12.26 | 12.28 | 16.827 | 16.904 | 15.28 33.731 17.00 25.43 25.14 | PASS
4 5240 12.47 | 12.37 | 17.660 | 17.258 | 15.43 34.918 | 24.00 25.26 24.15 | PASS
5 5260 17.31 | 17.21 | 53.827 | 52.602 | 20.27 | 106.429 | 24.00 28.06 | 32.03 [ PASS
7 5300 17.14 | 17.07 | 51.761 | 50.933 [ 20.12 | 102.694 | 24.00 29.11 28.29 | PASS
8 5320 17.47 | 17.54 | 55.847 | 56.754 | 20.52 | 112.601 | 24.00 28.23 29.11 | PASS
9 5500 14.78 | 15.57 | 30.061 | 36.058 ( 18.20 | 66.119 | 24.00 26.31 27.83 | PASS
14 5600 17.24 | 17.10 | 52.966 | 51.286 | 20.18 | 104.252 | 24.00 25.55 27.30 | PASS
19 5700 13.59 | 13.84 | 22.856 | 24.210 | 16.73 | 47.066 | 24.00 25.49 | 25.67 |PASS

NOTE: The 26dBc Occupied Bandwidth plot, please refer to the following pages.
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Peak Power Output:
For Chain (0) :CH1

# Agilent 16:16:25 Mar 15, 2089 R T |Freq/ChanneI

Center Freq
£.18000088 GHz

Ch Freq ©5.18 GHz Trig Free
Channel Power

Center 5.180P00RA@ GHz Start Freq
5.16250000 GHz

Stop Freq
5.19750088 GHz

CF Step
3.50000008 MHz
Auto Man

Freq Offset
p.00800008 Hz

Signal Track
Channel Power Power Spectral Density [0 0ff

13.04 dBm /25.2600 MHz -60.98 dBm/Hz

Allowable span for current center frequency exceeded

CH2
Agilent 16:26:35 Mar 15, 2809 R T |Freq/ChanneI
ChFreq 5.2 Ghz Trig Free | - comier Fred
Channel Power | [jyeee——a——
Center 5.200000000 GHz StartFreq
5.18250008 GHz
StopFreq
5.21756008 GHz
CF Step
3.560800008 MHz
B Auto Man
Freq Offset
0.00600606 Hz
Signal Track
Channel Power Power Spectral Density (Jfog 0ff
12.26 dBm /25.4300 MHz -61.79 dBm/Hz
Allomable span for current center frequency exceeded
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CH4

CH5

# Agilent 16:38:38 Mar 15, 2089 R T I BW/RAvg

Res BW
Ch Freq ©5.24 GHz Trig Free 1.8 MHz

Channel Power Auto Man
Video BW

3.8 MHz
Auto Man|

VBW/REW
3.80669
Auto Man

Average
168
) 00 0ff

Avg/VBH Type
Pur (RMS)»
Auto Man

Channel Power Power Spectral Density
12.47 dBm /25.2600 MHz -61.55 dBm/Hz Span/RlB@Ig

Auto Man

Allowable span for current center frequency exceeded

4 Agilent 15:48:14 Mar 16, 2809 R T |Freq/ChanneI

Ch Freq 5.26 GHz Trig Free S.gguan@t;@r@grsig

Channel Porer I

Start Freq
5.24256008 GHz

Stop Freq
5.27750088 GHz

CF Step
3.50000066 MHz
Auto Man

Freq Offset
006000008 Hz

Signal Track
Channel Power Power Spectral Density [Jjold 0ff

17.31 dBm /28.0600 MHz -57.17 dBm/Hz

Copyright 2000-2007 Agilent Technologies
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CH7

Ch Freq 5.3 GHz Trig Free 5
Channel Power

5

5

R T | Freq/Channel

Center Freq

30000060 GHz

Start Freq

.28250008 GHz

Stop Freq
31750088 GHz

s,
A,
ST
|

3

Channel Power Power Spectral Density [0

17.14 dBm /29.1100 MHz -57.50 dBm/Hz

CF Step
.SePeReaa MHz

Auto Man

Freq Offset

0.00006000 Hz

Signal Track
Off

Copyright 2000-2007 Agilent Technologies

CH8
# Agilent 15:43:31 Mar 16, 2689 R T |Freq/ChanneI
Ch Freq 5.2 GHz Trig Free | o comiet Fred
Channel Power —_
StartFreq
5.30250008 GHz
StopFreq
5.337500908 GHz
| CF Step
3.50000008 MH=z
Auto Man
Freq Offset
B.09000008 Hz
Signal Track
Channel Power Power Spectral Density (Jfog 0ff
17.47 dBm /28.2300 MHz -57.04 dBm/Hz
Copyright 2000-2007 Agilent Technologies
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CH9

CH14

R T [ BH/Avg

Res BH
1.6 MHz
Auto Man

Video BH
3.0 MHz
Auto Man

VBH/RBW
3.60000
Auto Man

Average
160
On 0ff

Avg/VBH Type
Pur (RMSH
Auto Man

Ch Freq
Channel Power

BH 3.0 MHz

5.5 GHz Trig Free

Channel Power

14.78 dBm /26.3100 MHz

Power Spectral Density
-59.42 dBm/Hz Span/RBH

186

Auto Man

Allowable span for current center frequency exceeded

- Agilent 15:29:19 Mar 16, 2063

R T | Freq/Channel

Center Freq
5.60808088 GHz

Ch Freq
Channel Power

Center 5.600000000 GHz

5.6 GHz Trig Free

StartFreq
E.RE250000 GHz

StopFreq
5.617500086 GHz

CF Step
3.506000000 MH=
Auto Man

Freq Offset
B.09000008 Hz

Channel Power

17.24 dBm /255500 MHz

Signal Track
Power Spectral Density (Jfog 0ff

-56.84 dBm/Hz

Copyright 2000-2007 Agilent Technologies
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CH19
- Agilent 15:601:58 Mar 15, 2069 R T |Freq/thanne|
Ch Freq 5.7 GHz Trig Free | . Sonter Fred
Channel Poor | [y essss——
Center 5.700000000 GH Start Freq
C.68250060 GHz
Stop Freq
571750068 GHz
CF Step
)| 3.50008008 MHz
Auto Man
Freq Offset
0.006860A6 Hz
Signal Track
Channel Power Power Spectral Density || Off
13.59 dBm /25.4900 MHz -60.47 dBm/Hz
Allowable span for current center frequency exceeded
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For Chain (1) :CH1

s Agilent 16:22:01 Mar 15, 2609 R T |Freq/ChanneI

Center Freq
5.18000008 GHz

Ch Freq 5.18 GHz Trig Free

Channel Power _- JE——
Center 5.180000000 GHz Start Freq
5.16250088 GHz

Stop Freq
5.197560088 GHz

CF Step
)| 3.50000680 MHz
Auto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

12.77 dBm /24.6800 MHz -61.16 dBm/Hz

Allowable span for current center frequency exceeded

CH2
4 Agilent 16:32:00 Mar 15, 2009 R T |Freq/ChanneI
Ch Freq 5.2 GHz Trig Free | cSomier Fred
Channel Power JE—
Center 5.200000000 GHz StartFreq
5.18250006 GHz
Stop Freq
5.21750006 GHz
CF Step
M .50008000 MHz
Auto Man
Freq Offset
B.06000068 Hz
Signal Track
Channel Power Power Spectral Density [Jjold 0ff
12.28 dBm /25.1400 MHz -61.72 dBm/Hz
Allowable span for current center frequency exceeded
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CH4

4 Agilent 16:44:11 Mar 15, 2009 R T [Freq/Channel

Center Freq
£.24000008 GHz

Ch Freq 5.24 GHz Trig Free

Channel Pawer _- E—
Center 5.240000000 GHz StartFreq
3.22250080 GHz

Stop Freq
5.25750088 GHz

CF Step
3.50000008 MHz
Auto Man

Freq Offset
p.00800008 Hz

Signal Track
Channel Power Power Spectral Density [0 0ff

12.37 dBm /24.1500 MHz -61.46 dBm/Hz

Allowable span for current center frequency exceeded

CH5

# Agilent 15:48:59 Mar 16, 2089 R T |Freq/ChanneI

Center Freq
5.26808088 GHz

Ch Freq 5.26 GHz Trig Free
Channel Power 1 1

StartFreq
524250800 GHz

StopFreq
527750006 GHz

d CF Step
3.506000000 MH=
Auto Man

Freq Offset
B.09000008 Hz

Signal Track
Channel Power Power Spectral Density (Jfog 0ff

17.21 dBm /32.0200 MHz -57.85 dBm/Hz

Copyright 2000-2007 Agilent Technologies
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CH7

R T | Freq/Channel

Center Freq
S.30RRARAR GHz

Ch Freq 5.3 GHz Trig Free
Channel Power

Start Freq
5.28250000 GHz

Stop Freq
5.31750068 GHz

CF Step
300080088 MHz

Auto Man

Freq Offset
B.AAREEEEE Hz

Signal Track
Channel Power Power Spectral Density || Off

1787 dBm /28.2900 MHz -57.44 dBm/Hz

Copyright 2000-2007 Agilent Technologies

CHS8
32 Agilent 15:44:03 Mar 16, 20089 R T |Freq/thanne|
Ch Freq  5.32 GHz Trig Free| cSonterfred
Channel Poner | [ yessss———
Center 5.320000000 GHz Start Freq
5.30256088 GHz
Stop Freq
5.337/58888 GHz
CF Step
3.50006008 MHz
Auto Man
Freq Offset
B.AARRARER H=
Signal Track
Channel Power Power Spectral Density || 0ff
1754 dBm /29.1100 MHz -57.10 dBm/Hz
Report No.: RF980302H02-1 103 Report Format Version 3.0.0




CH9

4 Agilent 17:39:01 Mar 15, 2089 R T |Freq/ChanneI

Center Freq
C.00000008 GHz

Ch Freq 5.5 GHz Trig Free

Channel Power _- JE——
Center 5.500000000 GHz Start Freq
5.48250008 GHz

Stop Freq
5.517560000 GHz

CF Step
g C-S9000608 MHz
Auto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

1557 dBm /27.8200 MHz -58.88 dBm/Hz

Allowable span for current center frequency exceeded

CH14
# Agilent 14:18:19 Mar 16, 2689 R T |Freq/ChanneI
ChFreq 556 Ghz Trig Free | - comter Fred
Channel Power || [y ea——
Center 5.600000000 GHz StartFreq
5.58250008 GHz
StopFreq
5.61756088 GHz
CF Step
3.50000008 MH=z
Auto Man
Freq Offset
B.09000008 Hz
Signal Track
Channel Power Power Spectral Density (Jfog 0ff
17.10 dBm /27.3000 MHz -57.26 dBm/Hz
Copyright 2000-2007 Agilent Technologies
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CH19

# Agilent 17:57:40 Mar 15, 2009 R T [Freq/Channel

Ch Freq 5.7 GHz Trig Free s.gg@n@t@tﬂb%grs?-lqz

Charnel Pover I

Center 5.700P000A@ GHz Start Freq
5.68250000 GHz

Stop Freq
5.71750088 GHz

CF Step
3.50000008 MHz
Auto Man

Freq Offset
p.00800008 Hz

Signal Track
Channel Power Power Spectral Density [0 0ff

13.84 dBm /256700 MHz -60.25 dBm/Hz

Allowable span for current center frequency exceeded
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26dB Occupied Bandwidth:
For Chain (0) :CH1

Marker

Select Marker

12 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

CH2

4 Agilent 16:25:49  Mar 15, 2009

25430000 Mz
158 dB

#Res BH #UBH 1 MHz

a Mkrl

ep 1

1

Marker

Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
f a

Span Pair
Span Center

Off

More
1of 2

Allowable span for current center frequency exceeded
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CH4

CH5

# Agilent 16:37:38 Mar 15, 2669 R T Marker

Select Marker

#Atte sy

25.260000 MHz Normal
8-8 4 dB b _',‘_.,,.J.1_|-r1.P.‘,,._;“Lr}‘..,..._«.«l‘n

7 'I,. _ Delta

!
1R
) oA

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

3 Agilent 17:00:46 Mar 15, 2609 R T I Marker

& Mkrl

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

WUBH 1 MHz 1 ms (601 p L of ¢

Allomable span for current center frequency exceeded
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CH7

CH8

# Agilent 17:11:58 Mar 15, 2669 R T Marker

Select Marker

#Atte sy

29.110008 M

Normal

Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

# Agilent 15:37:81 Mar 16, 2609 R T Marker

& Mhrl | Select Marker

s vy \’l."""."“"'\'\»l P T LR, Normal
{ o

4

' ] _ Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

2 WUBH 1 MHz Sheep r L of ¢

Copyright 2000-2007 Agilent Technologies
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CH9

# Agilent 17:33:17 Mar 15, 2669 R T Marker

Select Marker

#Atte sy

26.310000 MH -
-0.83 dB /™ s

Delta

!
el
1R PJ;*“'

H ol

L 5
ot .uml.,’,;rL,r_lﬂ i Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

CH14
# Agilent 17:46:16 Mar 15, 2609 R T I Marker
Mkrl 2
. sAtt & Select Marker
Marker a
25550000 MHz Normal
et bt e parrp AL A
—14Q dB T ettt
1'Ir
1}
1$:.: y d'ﬁ'ﬂ.l Delta
Tt Delta Pair
{Tracking Ref)
Ref a
Span Pair
Span Center
Off
- . More
#Res B Hz #UBH 1 MHz Sneep 1 i D Lofe
Allomable span for current center frequency exceeded
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CH19

™
bt

l,}.‘Il_r‘l‘nl.‘;-|"pAl-""i‘urk"',‘r"'h“\'
'
|

T

Marker

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref}
Ref A
Span Pair

Span Center

Off

More
1of 2
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For Chain (1) :CH1

CH2

Marker

Select Marker

#Atte sy

24.680000 MHz

Normal
—BB? dB A 1!ﬁ,vM\r.'»».hr-,\-».i,»d,' ";s\;"-,»,,vw*.-..mwwr-w
! 1 1

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of 2

# Agilent 16:31:29 Mar 15, 2609 Marker

Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

WUBH 1 MHz 1 ms (601 p L of ¢

Allomable span for current center frequency exceeded
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CH4

CH5

# Agilent 16:43:22 Mar 15, 2669 R T Marker

Select Marker

#Atte sy

24.150000 MHz Normal
0.24 dB pepperismirs b, orma

[
Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

4 Agilent 17:06:16 Mar 15, 2609 R T I Marker

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

WUBH 1 MHz 1 ms (601 p L of ¢

Allomable span for current center frequency exceeded
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CH7

# Agilent 17:17:01 Mar 15, 2669 R T Marker

Select Marker
1 2 3 4

#Attel

28.290000 M

W o Normal

Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

CH8
w5 Agilent 17:27:57 Mar 15, 2609 R T Marker
a Mkrl ] >
. sAtt Select Marker
Marker a
29.110000 MHz Normal
_@ 69 dB r.,J,r.hM,'-A..uﬁ"‘yd,vm\m'u\\ql.;,r.",.h'l-,‘;,~,u-.."i',..',,-f.h\,l,l('fml orma
. f v )
' L1
Im
\, | Delta
Delta Pair
{Tracking Ref)
Ref a
Span Pair
Span Center
Off
More
B , #UBH 1 MHz 2 D Lofe
Allomable span for current center frequency exceeded
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CH9

CH14

# Agilent 17:38:29 Mar 15, 2669 R T Marker

Select Marker

#Atte sy

27.830000 MHz

2 1 9 d B A e TR _‘I r’l'\'|‘|P.1.ﬁlp'-,‘|lL..\l FETA LTI Normal
. ! ¥
|

!
Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz ' B 1o &

Allowable span for current center frequency exceeded

# Agilent 17:51:63 Mar 15, 2609 R T Marker

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

#Res 2 #UBH 1 MHz Sweep 1 1 b L of ¢

Allomable span for current center frequency exceeded
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CH19

R T

Marker

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More

SUBH 1 MHz Lof2

Allowable span for current center frequency exceeded
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DRAFT 802.11n (40MHz) OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 13.5Mbps
INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL 25deg.C, 60%RH,
(SYSTEM) ’ CONDITIONS 962hPa
TESTED BY Wen Yu
PEAK POWER PEAK POWER 26dBc
PEAK
CHANNEL OuTPUT OUTPUT TOTAL | TOTAL Occupied Bandwidth
CHANNEL | FREQUENCY (dBm) (MW) PEAK PEAK | POWER (MHz) Péif/
(MHz) POWER | POWER LIMIT
Chain 0|Chain 1|Chain 0|Chain 1| (dBm) (mW) (dBm) | Chain 0 | Chain 1
1 5190 13.94 | 13.50 | 24.774 | 22.387 | 16.74 47.161 17.00 44.00 62.80 | PASS
2 5230 13.63 | 13.38 | 23.067 [ 21.777 | 16.52 44.844 17.00 67.33 62.00 [ PASS
3 5270 17.16 | 17.38 | 52.000 | 54.702 | 20.28 | 106.702 | 24.00 71.60 75.07 | PASS
4 5310 13.60 | 13.29 | 22.909 [ 21.330 | 16.46 44.239 24.00 51.33 52.67 | PASS
5 5510 11.88 | 11.69 | 15.417 | 14.757 | 14.80 30.174 24.00 43.20 51.73 | PASS
7 5590 17.23 | 17.32 | 52.845 [ 53.951 20.29 |106.796 | 30.00 68.40 75.47 | PASS
9 5670 15.84 | 16.04 | 38.371 {40.179 | 18.95 78.550 30.00 71.73 76.00 | PASS

NOTE: The 26dBc Occupied Bandwidth plot, please refer to the following pages.
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Peak Power Output:
For Chain (0) :CH1

i Agilent 18:26:35 Mar 15, 2089 R T |Freq/ChanneI

Center Freq
5.190008008 GHz

Ch Freq 5.19 GHz Trig Free
Channel Power

Start Freq
5.156860000 GHz

Stop Freq
5.23000000 GHz

CF Step
5.00000008 MHz
| Auto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

13.94 dBm /44.8000 MHz -62.50 dBm/Hz

Allowable span for current center frequency exceeded

CH2

# Agilent 19:02:38 Mar 15, 20089 R T |Freq/ChanneI

Center Freq
523008600 GHz

Ch Freq 5.23 GHz Trig Free

Channel Porer I

Center 5.230000000 GHz Start Freq
519000600 GHz

Stop Freq
5.27000008 GHz

CF Step
5.00000008 MHz
B Futo Man

Freq Offset
006000008 Hz

Signal Track
Channel Power Power Spectral Density [Jjold 0ff

13.63 dBm /67.3300 MHz -64.66 dBm/Hz

Allowable span for current center frequency exceeded
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CH3

4 Agilent 15:53:01 Mar 16, 20089 R T |Freq/ChanneI

Center Freq
5.27000008 GHz

Ch Freq 5.27 GHz Trig Free
Channel Power

Start Freq
5.23000000 GHz

Stop Freq
5.3100606080 GHz

CF Step
5.00000008 MHz
Auto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

17.16 dBm /71.6000 MHz -61.39 dBm/Hz

Copyright 2000-2007 Agilent Technologies

CH4
4 Agilent 20:23:39 Mar 15, 2089 R T |Freq/ChanneI
Ch Freq 531 GHz Trig Free | cSomer Fred
Channel Power JE—
Center 5.310000000 GHz Start Freq
5.27000606 GHz
Stop Freq
5.35000006 GHz
CF Step
8.000006806 MHz
Auto Man
Freq Offset
B.06000068 Hz
Signal Track
Channel Power Power Spectral Density [Jjold 0ff
13.60 dBm /51.3300 MHz -63.51 dBm/Hz
Allowable span for current center frequency exceeded
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CHb5

4 Agilent 10:46:09 Mar 16, 2089 R T |Freq/ChanneI

Center Freq
5.51000008 GHz

Ch Freq 5.51 GHz Trig Free

Channel Power _- JE——
Center 5.510000000 GHz Start Freq
5.47000000 GHz

Stop Freq
5.550060000 GHz

CF Step
5.00000008 MHz
Auto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

11.88 dBm /43.2000 MHz -64.47 dBm/Hz

Copyright 2000-2007 Agilent Technologies

CH7
4 Agilent 22:26:17 Mar 15, 2089 R T |Freq/ChanneI
Ch Freq 559 GHz Trig Free | ccomer Fred
Channel Power JE—
Start Freq
5.55008008 GHz
Stop Freq
5.63008008 GHz
CF Step
8.00000008 MHz
Auto Man
Freq Offset
B.00080068 Hz
Signal Track
Channel Power Power Spectral Density [Jjold 0ff
17.23 dBm /68.4000 MHz -61.12 dBm/Hz
Allowable span for current center frequency exceeded
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CH9

4 Agilent 10:51:06 Mar 16, 2009 R T |Freq/ChanneI

Ch Freq 5.67 GHz Trig Free| c 5000000 GHz

Channel Power

Center 5.670000000 GHz
5.63000600 GHz

2.71000000 GHz

Center Freq

Start Freq

Stop Freq

x 5.00000608 MHz
Auto Man

Channel Power Power Spectral Density [Jolf

15.84 dBm /71.7300 MHz -62.72 dBm/Hz

500000008 Hz

CF Step

Freq Offset

Signal Track
Off

Copyright 2000-2007 Agilent Technologies
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For Chain (1) :CH1

4 Agilent 18:21:54 Mar 15, 2089 R T |Freq/ChanneI

Center Freq
5.190008008 GHz

Ch Freq 5.19 GHz Trig Free
Channel Power

Start Freq
5.156860000 GHz

Stop Freq
5.23000000 GHz

CF Step
5.00000008 MHz
| Auto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

13.50 dBm /62.8000 MHz -64.48 dBm/Hz

Allowable span for current center frequency exceeded

CH2

4 Agilent 19:63:43 Mar 15, 2609 R T |Freq/ChanneI

Center Freq
523008600 GHz

Ch Freq 5.23 GHz Trig Free
Channel Power

Start Freq
5.19066808 GHz

Stop Freq
5.27000008 GHz

CF Step
5.00000006 MHz
B Cuto Man

Freq Offset
006000008 Hz

Signal Track
Channel Power Power Spectral Density [Jjold 0ff

13.38 dBm /62.0000 MHz -64.54 dBm/Hz

Allowable span for current center frequency exceeded
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CH3

4 Agilent 15:53:50 Mar 16, 2089 R T |Freq/ChanneI

Center Freq
5.27000008 GHz

Ch Freq 5.27 GHz Trig Free
Channel Power

Start Freq
5.23000000 GHz

Stop Freq
5.3100606080 GHz

CF Step
5.00000008 MHz
Auto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

17.38 dBm /75.8700 MHz -61.37 dBm/Hz

Copyright 2000-2007 Agilent Technologies

CH4
4 Agilent 20:19:28 Mar 15, 2009 R T |Freq/ChanneI
Ch Freq 531 GHz Trig Free | cSomer Fred
Channel Paer | [pes———
Center 5.310000000 GHz Start Freq
5.27008008 GHz
Stop Freq
5.35688008 GHz
CF Step
8.00000008 MHz
M| Cuto Man
Freq Offset
B.00080068 Hz
Signal Track
Channel Power Power Spectral Density [Jjold 0ff
13.29 dBm /52.6700 MHz -63.93 dBm/Hz
Allowable span for current center frequency exceeded
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CHb5

4 Agilent 10:42:16 Mar 16, 20089 R T |Freq/ChanneI

Center Freq
5.51000008 GHz

Ch Freq 5.51 GHz Trig Free
Channel Power

Start Freq
5.47680000 GHz

Stop Freq
5.550060000 GHz

CF Step
5.00000008 MHz
B Quto Man

Freq Offset
B.Ba6AAA06 Hz

Signal Track
Channel Power Power Spectral Density ||l 0ff

11.69 dBm /51.7300 MHz -65.45 dBm/Hz

Copyright 2000-2007 Agilent Technologies

CH7
4 Agilent 22:21:25 Mar 15, 2089 R T |Freq/ChanneI
Ch Freq 559 GHz Trig Free | ccomer Fred
Channel Power JE—
Center 5.590000000 GHz StartFreq
5.55000006 GHz
3 Stop Freq
1 . 5.63000006 GHz
CF Step
| 5.00000008 MHz
Auto Man
Freq Offset
B.06000068 Hz
Signal Track
Channel Power Power Spectral Density [Jjold 0ff
17.32 dBm /75.4700 MHz -61.45 dBm/Hz
Allowable span for current center frequency exceeded
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CH9

4 Agilent 10:52:39 Mar 16, 2009 R T [Freq/Channel

Ch Freq 5.67 GHz Trig Free s.g?g@t@tﬂ'@%grs?-lqz

Charnel Pover I

Center 5.670P00RAA GHz Start Freq
5.63000000 GHz

Stop Freq
5.71090088 GHz

CF Step
| 5.00008008 MHz
Auto Man

Freq Offset
p.00800008 Hz

Signal Track
Channel Power Power Spectral Density [0 0ff

16.04 dBm /76.0000 MHz -62.76 dBm/Hz

Copyright 2000-2007 Agilent Technologies

Report No.: RF980302H02-1 124

Report Format Version 3.0.0




26dB Occupied Bandwidth:
For Chain (0) :CH1

CH2

Marker

a Mkrl
#Atte : Select Marker

44000000 MHz
103 dB

Normal
,-,,‘_.f-‘fL_.»;.,.L,'J.J.l-ii,l,v-ﬂrlm‘t Ih\»-f-..‘..\d,,-q'.-.-'-J-,q‘..l'l‘.\l.f\
|

d Delta

Delta Pair
{Tracking Ref)
f a
Span Pair
Span Center

Off

More

WEBH 1 MHz B 1o &

Allowable span for current center frequency exceeded

4 Agilent 18:55:13 Mar 15, 2009 R T

Marker

& Mhrl il Select Marker

Normal

ity ,.«-.anwpu,\._,‘.
Delta

Delta Pair
{Tracking Ref)
Ref a

II '}\'J l\L,_I,J-.ﬂ

W

Span Pair

Span Center
Off

More

#UBH 1 MHz 1 b L of ¢

Allomable span for current center frequency exceeded
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CH3

# Agilent 19:27:03 Mar 15, 2669 R T Marker

Select Marker

#Atte sy

71.600000 MHz

Normal

Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

CH4
# Agilent 28:23:85 Mar 15, 2609 R T Marker
| Select Marker
51.330000 MHz
Normal
0B5dB .-
Delta
il " Delta Pair
I‘IH‘""YL"'-"* {Tracking Ref)
Ref a
Span Pair
Span Center
Off
More
B , #UBH 1 MHz 1 D Lofe
Allomable span for current center frequency exceeded
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CHb5

CH7

H Agilent 22:03:09 Mar 15, 2669 R T Marker

Select Marker
#Atte )y

43.200000 MHz
-1.09 dB

Normal
l.F.-.4;.|'u~\-.,ﬂ‘N-\,|'|-."Lk$‘i‘w"'l,r| rl;nl'~Jl.-L...-,-H,;.-'I.~_I|L'|‘
1l
| J
| l" Delta

1R f..'
)

Delta Pair
{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz B 1o &

Allowable span for current center frequency exceeded

# Agilent 22:25:40 Mar 15, 2609 R T I Marker

& Mkrl

| Select Marker

Normal

-'J!'Y""”'"'"'"l'l"l"hl P P AT
I
|

|‘|

Delta

Delta Pair
{Tracking Ref)
Ref a
Span Pair

Span Center

Off

More

#UBH 1 MHz 1 b L of ¢

Allomable span for current center frequency exceeded
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CH9

- Aglent 22:39:08 Mar 15, 26689 R T Marker

Select Marker
1 2 3 4

Bm #Ptte
Marker a
71.738000 MHz.

Normal
)

Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

#Res BH 300 #UBH 1 MHz rr pts) Lof 2

Allowable span for current center frequency exceeded
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For Chain (1) :CH1

CH2

Agilent 18:28:16 Mar 15, 2609 R T I Marker

Select Marker
- 1 2 3 4
Marker a C
62.800000 MHz
Normal
o "-";',ﬁ.-u\-g_,!‘\ fibe
I|,_||
Delta
Delta Pair
{Tracking Ref)
&
Span Pair
Span Center
Off
’ More
1of 2
Pt

Allomable span for current center frequency exceeded

# Agilent 18:50:32 Mar 15, 2609 R T I Marker

| Select Marker

62.000000 MHz

R R

Normal

Delta

Delta Pair
ghiuyw|  (Tracking Ref)
Ref A&

Span Pair
Span Center

Off

More

#UBH 1 MHz 1 b L of ¢

Allomable span for current center frequency exceeded
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CH3

#Attel

75.070000 MHz
R} Yfemer e | pen
il

1

#YBH 1 MHz

R T

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair

Span Center

Off

More
1of 2

CH4

# Agilent 20:18:37 Mar 15, 2609

52.670000 MHz
-0.04 dB

/
o
1R
H

e

#Res | £ . VE ¥l Z

‘ Y

l‘».; 1
ol 7
'} -"1.__ J ]ll‘ll}ullll

plr

I

Allomable span for current center frequency exceeded

| r'l

il ]

ill]JLNI R

Marker

| Select Marker

Normal

Delta

Delta Pair
{Tracking Ref)
ef a

Span Pair

Span Center

Off

More
1of2
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CHb5

H Agilent 20:27:16 Mar 15, 2669 R T Marker

Select Marker
#Atte )y

51.730008 MHz

~0.93 dB  uusit st vy

Normal

Delta

Delta Pair

{Tracking Ref)
Ref A
Span Pair
Span Center

Off

More

WEBH 1 MHz : B 1o &

Allowable span for current center frequency exceeded

CH7
# Agilent 22:20:41 Mar 15, 2609 R T I Marker
o | Select Marker
75470000 MHz Norma
0.36 B prmeny |
|
)
w Delta
" -.ft-.l't-;"u"m_u"'r" "
Delta Pair
{Tracking Ref)
Ref a
Span Pair
Span Center
Off
ST - More
#Res B Hz #UBH 1 MHz Sneep 1 i D Lofe
Allomable span for current center frequency exceeded
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CH9

= Aglent 22:30:14  Mar 15, 2689 R T Marker

Mkr1
a T Select Marker
2 3 4

Normal

Delta

Delta Pair

{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More

sRes BH 300 kHz #UBH 1 MHz i pts) L a2

Allowable span for current center frequency exceeded
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44 AVERAGE OUTPUT POWER

4.41 FOR REFERENCE.

4.4.2 TEST INSTRUMENTS

DESCRIPTION & MODEL NO. SERIAL NO. CALIBRATED | CALIBRATED

MANUFACTURER DATE UNTIL

Anritsu Power Meter ML2495A 0824006 June 14, 2008 | June 13, 2009

Pulse Power Sensor MA2411B 0738172 April 17, 2008 |April 16, 2009
NOTE:

The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
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4.4 3 TEST PROCEDURES

U VE

BUQF
YLD

1828

1. The transmitter output was connected to the power meter through an attenuator,

the bandwidth of the fundamental frequency was measured with the power

meter.

2. Record the average power level.

444 TEST SETUP

EUT

Power Meter

4.4.5 EUT OPERATING CONDITIONS

Same as ltem 4.3.5

Report No.: RF980302H02-1
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446 TEST RESULTS

802.11a OFDM MODULATION:

MODULATION
TYPE BPSK TRANSFER RATE |6Mbps
INPUT POWER ENVIRONMENTAL |25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 962hPa
TESTEDBY  |Wen Yu
AVERAGE POWER
CHANNEL O(L(Jj'éfnL;T
CHANNEL FREQUENCY TOTAL AVERAGE POWER (dBm)
(MHz)
Gl 0 Chain 1

1 5180 11.51 11.90 14.72

2 5200 11.69 11.75 14.73

4 5240 11.58 11.26 14.433

5 5260 17.11 17.08 20.105

7 5300 17.03 17.10 20.075

8 5320 16.34 16.52 19.441

9 5500 14.21 14.61 17.425

14 5600 17.12 17.33 20.237

19 5700 14.24 14.61 17.439
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DRAFT 802.11n (20MHz) OFDM modulation:

MODULATION | g5y TRANSFER RATE  |6.5Mbps
TYPE
INPUT POWER ENVIRONMENTAL |25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 962hPa
TESTED BY Wen Yu
AVERAGE POWER
CHANNEL O(L(JjgfnL;T
CHANNEL FREQUENCY TOTAL AVERAGE POWER (dBm)
(MHz) .
Gl 0 Chain 1

1 5180 13.18 12.82 16.014

2 5200 12.55 12.62 15.595

4 5240 12.77 12.41 15.604

5 5260 17.12 17.08 20.11

7 5300 17.02 17.01 20.025

8 5320 17.05 17.03 20.05

9 5500 15.42 16.17 18.821

14 5600 17.14 17.33 20.246

19 5700 13.71 14.07 16.904
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DRAFT 802.11n (40MHz) OFDM modulation:

MODULATION | g5y TRANSFER RATE  |13.5Mbps
TYPE
INPUT POWER ENVIRONMENTAL |25deg.C, 60%RH,
(SYSTEM) 120Vac, 60 Hz CONDITIONS 962hPa
TESTED BY Wen Yu
AVERAGE POWER
CHANNEL O(L(JjgfnL;T
CHANNEL FREQUENCY TOTAL AVERAGE POWER (dBm)
(MHz) .
Clitn @ Chain 1

1 5190 13.86 13.31 16.604

2 5230 13.96 13.27 16.639

3 5270 1717 17.19 20.19

4 5310 13.91 13.56 16.749

5 5510 12.65 12.79 15.731

7 5590 17.38 17.48 20.441

9 5670 16.08 16.15 19.125
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4.5 PEAK POWER EXCURSION MEASUREMENT

4.5.1 LIMITS OF PEAK POWER EXCURSION MEASUREMENT

UV
RUVES

Iy

1828

Frequency Band Limit
5.15-5.25 GHz 13dB
5.25-5.35GHz 13dB
5.47 — 5.725GHz 13dB
5.725 - 5.825 GHz 13dB
4.5.2 TEST INSTRUMENTS
DESCRIPTION & AL ) SERIAL CALIBRATED | CALIBRATED
MANUFACTURER NO. DATE UNTIL
R&S SPECTRUM
ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009
NOTE:

1.The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.
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4.5.3 TEST PROCEDURE

RUVE

Iy
S L

1828

1. The transmitter output was connected to the spectrum analyzer.
2. Set the spectrum bandwidth span to view the entire spectrum.
3. Using peak detector and Max-hold function for Trace 1 (RB=1MHz,

VB=3MHz) and 2 (RB=1MHz, VB=300KHz).

4. The largest difference between Trace 1 and Trace 2 in any 1MHz band on

any frequency was recorded.

4.5.4 DEVIATION FROM TEST STANDARD

No deviation

4.5.5 TEST SETUP

EUT

4.5.6 EUT OPERATING CONDITIONS

SPECTRUM

The software provided by client to enable the EUT under transmission condition
continuously at specific channel frequencies individually.
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457 TEST RESULTS
802.11a OFDM modulation

U VE

BUQF
S L

1828

MODULATION TYPE | BPSK TRANSFER RATE  |6Mbps
0
o™ [mccon: [ SROWATAL [z con
TESTED BY Wen Yu
PEAK POWER PEAK to
CHANNEL Frf?éﬂgﬁév EXCURSION SRS PASS/FAIL
(MHz) : (dB) : EXCURSION LIMIT
Chain (0) | Chain(1) (dB)
1 5180 8.690 | 10.245 13 PASS
2 5200 8.828 9.809 13 PASS
4 5240 9.394 | 10.269 13 PASS
5 5260 9.178 | 10.279 13 PASS
7 5300 8.182 | 10.339 13 PASS
8 5320 9.644 9.898 13 PASS
9 5500 8.474 | 10.536 13 PASS
14 5600 9.024 | 10.288 13 PASS
19 5700 9.261 9.493 13 PASS
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For Chain (0) : CH1

4 Agilent 13:30:56 Mar 15, 2089 R T I Marker

S olct Marker

Marker a n-
00 Hz R Marker Trace
Auto 1 2 3

Readout,

Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

CH2
4 Agilent 13:41:35 Mar 15, 2089 R T I Marker
e Select Marker
1 2 3 4
00 Hz . R . Marker Trace
-8828dB° || Ir. Aue 1 2 3
Readout,
Fraguancy
Marker Table
On Off
Marker Rll Off
— More
- : ‘ 2of 2
z 1 n
Allowable span for current center frequency exceeded
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CH4

= Agilent 13:59:43 Mar 15, 2089 R T I Marker

a Mkrl

Select Marker

1 2 3 4
iR e

0.0 Hz U———— _..-,a«ﬁ.w»-»r-.,f-u-m-,ﬁ Marker Trace
-93%4dB" .. S Auo 12 3
Readout,

Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

CHb5

rl @

% Agilent 14:38:11 Mar 15, 2089 R T I Marker

Select Marker

.Iiw\—.}-&-'.-«‘__‘”‘_".I_\4‘\\.I'i’“'l;\"ib"'h"‘ﬂ"ﬂ' o~

Marker Trace
——— e Auta 1 2 3

Readout,
Fraguancy

R () Off

Marker All Off

More
e " . 1 b e of ¢

Allowable span for current center frequency exceeded
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CH7

- Agilent 14:43:05 Mar 15, 2609

41 #Atte
Marker a
00 Hz

-8.182 dB

|*‘|||'|+"‘J1I'

N
iy

1Mz W

AT g

Hz

lowable span for current center frequency exceeded

Marker

Select Marker

Marker Trace
Auto 1 2 3

Readout,
Freguency

Marker Table
| Un m

Marker Rll Off

More
20f 2

1

CH8

| 1 M #Y

Hz

Marker

i Select Marker

Marker Trace
Auto 1 2 3

Readout,
Freguency

i Marker Table
off

Marker Rll Off

More
20f 2

1 ms (6B1 pt

Allowable span for current center frequency exceeded
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CH9

. Agilent 15:37:28 Mar 15, 2609 R T I Marker

Select Marker

Marker Trace
Auts 1 2 3

Readout,
Freguency

Marker Table
On Off

Marker All Off

More
#Res BH 1 M #UBH 3 MHz Sneep 1 1 pt eof 2
Allowable span for current center frequency exceeded

CH14

. Agilent 15:36:14 Mar 15, 2609 R T I Marker

@ dBm #Atten 30 dB I Select Marker
1 2 3 4

Marker a
0.8 Hz ; i i Marker Trace
Auts 1 2 3
Readout,
Freguency

On

Marker Table

Off
Marker All Off
More

#Res BH 1 M WUBH 3 MHz 1 1 pt e of 2

Allowable span for current center frequency exceeded
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CH19

% Agilent 15:46:27 Mar 15, 2669 R T I Marker

1
m t ) Select Marker
Marker a .
0.8 Hz M A Marker Trace
e . Aute 1 2 3
Readout,
Freguency

Marker Table
On Off

Marker All Off

More
20f 2

Allowable span for current center frequency exceeded
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For Chain (1) : CH1

R T | Marker

- Agilent 13:18:59 Mar 15, 26689
! Select Marker
4

Marker Trace
Auto 1 2 3

Readout,
Freguency

| Marker Table
On Off

Marker All Off

More
) 20f 2
1 pt

#Res BH 1 M #\BH 3 MHz Sie
Allowable span for current center frequency exceeded

R T | Marker

CH2

% Agilent 13:39:58 Mar 15, 26009
100
- #ftte 1Selezct ngkez
Marker a 1R x|
0.0 Hz .,.n~'v"-“M-"*"v-wvﬂ-a'u._.,‘,»-'a.»? Marker Trace
-9.809 dB * 3l ' Auto 1 2 3
Readout,
Freguency

Marker Table
Off

On

Marker Rll Off

More
20f 2

Allowable span for current center frequency exceeded
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CH4

= Agilent 13:58:35 Mar 15, 2089 R T I Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

CHb5

rl @

% Agilent 14:37:01 Mar 15, 2089 R T I Marker

Select Marker

8.8 Hz Marker Trace
-10.279 dB e o Ao 1 2 3
~ Readout,

Fraguancy

- Marker Table
“ov, O Off

Marker All Off

More
1 MHz ¥ 1 n e of 2

Allowable span for current center frequency exceeded
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CH7

CH8

4 Agilent 14:46:47 Mar 15, 2009 R T I Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

= Agilent 15:07:28 Mar 15, 20089 R T I Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

On

Marker Table
0ff

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded
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CH9

CH14

% Agilent 15:18:37 Mar 15, 2009

00 Hz —
~10.536 dB

Allowable span for current center frequency exceeded

R T | Marker

| Select Marker

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
o On Off

Marker All Off

More
2of 2

% Agilent 15:34:08 Mar 15, 2009

Allowable span for current center frequency exceeded

R T | Marker
SIME Sclect Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
Off

On

Marker All Off

More
2of 2
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CH19

rl

= Agilent 15:45:12 Mar 15, 2089 R T I Marker

Select Marker

PRk Ui e A Marker Trace

o adaman P o i Auto 1 2 3
Readout,

Fraguancy

Marker Table
= On Off

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded
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DRAFT 802.11n (20MHz) OFDM MODULATION:

RUVE

Iy
S L

1828

MODULATION TYPE | BPSK TRANSFER RATE |6.5Mbps
INPUT POWER 2 . %RH
e ™[t SROMENTAL 2o o0
TESTED BY Wen Yu
PEAK POWER PEAK to
CHANNEL Fﬁgéﬂgﬁév EXCURSION SRS PASS/FAIL
(MHz) : (dB) : EXCURSION LIMIT
Chain (0) | Chain(1) (dB)
1 5180 9.197 9.014 13 PASS
2 5200 8.949 9.668 13 PASS
4 5240 9.322 9.645 13 PASS
5 5260 8.304 8.505 13 PASS
7 5300 9.043 8.895 13 PASS
8 5320 9.269 8.601 13 PASS
9 5500 9.102 8.971 13 PASS
14 5600 8.312 9.191 13 PASS
19 5700 8.449 8.770 13 PASS
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For Chain (0) : CH1

CH2

5 Agilent 16:18:04 Mar 15, 2089 R T I Marker

Select Marker

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

4 Agilent 16:27:57 Mar 15, 20089 R T I Marker

i Select Marker
1 2 3 4

KR e i s Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded
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CH4

rl

= Agilent 16:39:55 Mar 15, 2089 R T I Marker

Select Marker

1 2 3 4
8.8 Hz Marker Trace
-9.322 dB fuo 1 23
Readout,
Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

CHb5

rl @

% Agilent 17:02:45 Mar 15, 2089 R T I Marker

Select Marker

Marker Trace
Auto 1 2 3

Readout,

Fraguancy

M Marker Table
On Off

Marker All Off

More
e " . 1 b e of ¢

Allowable span for current center frequency exceeded
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CH7

% Agilent 17:13:58 Mar 15, 2069 R T I Marker

Select Marker

il

Marker a ¥ [
0.0 Hz e ‘ Marker Trace
. Auto 1 2 3

i Readout
|\i.“|.||..l‘..,,il,,'|"'fJ I i Frequency’

Marker Table
On Off

Marker Rll Off

More
1M w Hz 1 2 of 2

Allowable span for current center frequency exceeded

CH8

% Agilent 17:24:15 Mar 15, 2069 R T I Marker

Select Marker

Marker Trace
Auto 1 2 3

Readout,
Freguency

¥ Marker Table
On Off

Marker Rll Off

. More
1M w Hz 1 ms (601 pt 2 of 2

Allowable span for current center frequency exceeded
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CH9

. Agilent 17:35:19 Mar 15, 2609 R T I Marker

Select Marker

Marker Trace
Autas 1 2

Readout,
Freguency

Marker Table
""“Y'--., On m

Marker All Off

; ¥ More
#Res BH 1 M w Hz 1 i1 pt 2 of 2

Allowable span for current center frequency exceeded

CH14

% Agilent 17:48:17 Mar 15, 2669 R T I Marker

Select Marker

Marker Trace
Autas 1 2

Readout,
Freguency

Marker Table
On Off

Marker All Off

; More
#Res B 1 M w Hz 1 i1 pt 2 of 2

Allowable span for current center frequency exceeded
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CH19

Marker a
0.0 Hz
-8.449 dB

"
I

Allowable span for current center frequency exceeded

R T Marker

Select Marker

Marker Trace
Auts 1 2 3

Readout,
Freguency

Marker Table
On Off

Marker All Off

More
20f 2
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CH2

For Chain (1) : CH1

- Agilent 16:19:13 Mar 15, 2663
1 8 H:

- #Atten | Select Marker

1 2 3 4

Marker a e

N SV S O Marker Trace

-9P14dB ke Auto 1 2 3

Mr .

r Vi Readout,

MW Freguency

R T | Marker

Marker Table
On 0ff

Marker Rll Off

More
2of 2
nt

#Res BH 1 M #\BH 3 MHz Sweep 1 ot
Allowable span for current center frequency exceeded

R T | Marker

Agilent 16:29:22 Mar 15, 2669
! : Select Marker
3 4

(] #Atten

Marker a i® y [
e Marker Trace
Auto 1 2 3

Readout,
Freguency

Marker Table
On 0ff

Marker Rll Off

More
20f 2

+Res BH 1 M WBH 3 MHz | ot
Allowable span for current center frequency exceeded
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CH4

rl

= Agilent 16:41:34 Mar 15, 2089 R T I Marker

Select Marker

1 2 3 4
Marker Trace

Auto 1 2 3
Readout,

g Freguency
""""\‘w,fdﬂ o

W, | Marker Table
" On Off

Mot

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

CHb5

rl @

% Agilent 17:08:12 Mar 15, 2089 R T I Marker

Select Marker

Marker Trace
Auto 1 2 3

Readout,

Fraguancy

@ Marker Table
On Off

Marker All Off

More
e " . 1 b e of ¢

Allowable span for current center frequency exceeded
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CH7

4 Agilent 17:15:64 Mar 15, 2689 R T I Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

CH8
= Agilent 17:26:00 Mar 15, 20089 R T I Marker
. e Sciect Marker
1 2 3 4
p-...,.-,;;-._._'.*"".',,1.q‘.;«.-.‘.u,.'-.-,-\h,w-.u H o k o T R
Auto 1 2 3
M Readout
leu'hu'i.iﬁﬂlﬂ* i I i Freduency
.-:‘r“'pf
Marker Table
On Off
Marker Rll Off
More
- ‘ 2of 2
I p
Allowable span for current center frequency exceeded
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CH9

CH14

# Agilent 17:36:49 Mar 15, 2089 R T I Marker

Select Marker

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
On Off

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

5 Agilent 17:49:38 Mar 15, 20089 R T I Marker
rl

| Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,
Fraguancy

Marker Table
0ff

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded
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CH19

! Select Marker

Marker Trace
Auto 1 2 3

Readout

»
Fraguancy

Marker Table
P, On 0ff

Marker All Off

More
2of 2

= Agilent 17:59:06 Mar 15, 20089 R T I Marker

Allowable span for current center frequency exceeded
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DRAFT 802.11n (40MHz) OFDM MODULATION:

MODULATION TYPE | BPSK TRANSFER RATE [13.5Mbps
0
™ [imccon: [ SROMATAL [z con
TESTED BY Wen Yu
PEAK POWER PEAK to
CHANNEL Fﬁgéﬂgﬁév EXCURSION (R PASS/FAIL
(MHz) : (dB) : EXCURSION LIMIT
Chain (0) | Chain(1) (dB)
1 5190 8.858 9.941 13 PASS
2 5230 8.983 8.676 13 PASS
3 5270 9.356 8.970 13 PASS
4 5310 8.954 8.874 13 PASS
5 5510 9.122 | 10.202 13 PASS
7 5590 8.296 9.090 13 PASS
9 5670 8.557 9.453 13 PASS
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For Chain (0) : CH1

CH2

s Agilent 18:24:16 Mar 15, 2089 R T I Marker

Select Marker

00 Hz SSRGS R Marker Trace

-8.858 dB Auto 1 2 3
i,

i, Readout,

Fraguancy

Marker Table
i On 0f

|| w"‘\-'ul
ll".h"". U‘qﬂ,m I'Lr-nllm",ﬂ.l\.-

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

. Agilent 18:53:56 Mar 15, 2809 R T I Marker

rl

m Select Marker

Marker a

Marker Trace
Auto 1 2 3

" Readout,
H,.MI“ " Freguency
Ty 'M |..f|.‘_ | *”wl f
¥
Marker Table
Off

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded
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CH3

Agilent 20:14:37 Mar 15, 2809 R T I Marker

Select Marker

e L 2 3 4
Marker Trace
Aute 1 2 3
%
1 w ,.‘nll'p'w"‘+ : ‘ “'I Readout’
{j A Ll / Freuency
Uy ]
|t IS Marker Table

On

Marker All Off

. More
1 1 n 2of e

Allomable span for current center frequency exceeded

CH4
# Agilent 28:21:41 Mar 15, 2609 R T I Marker
) dBm #Att Select Marker
Marker a N
0.0 Hz e, Marker Trace
i Aute 1 2 3
Readout,
Frequency
Marker Table
On Off
Marker All Off
More
N ‘ 2of 2
! z [ E—
Allomable span for current center frequency exceeded
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CHb5

4 Agilent 22:09:34 Mar 15, 2609 R T I Marker
rl z

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

Readout,

g Fraguancy

1[1
""\l"lli'r'l h 1*
iy Mlhh. |
Wisal Marker Table
0fF

On

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded

CH7
= Agilent 22:24:22 Mar 15, 2089 R T I Marker
SIS Scicct Marker
1 2 3 4
8.8 Hz s T Marker Trace
-8.296 dB ¢, Aue 1 2 3
.'.,vr ] II'| '\, \ —Readout
TS i T i,
Jr’lm-ﬂll'lll'z‘"-"""4' Wy i “T“Il""n'l;v}'-ﬂhﬁn ) Freduency”
I £ WH
Marker Table
On Off
Marker Rll Off
More
- ‘ 2of 2
I p
Allowable span for current center frequency exceeded
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CH9

# Agilent 22:35:31 Mar 15, 2089 R T Marker
i Select Marker
1 2 3 4
Marker Trace
Aute 1 2 3

| |
T L i Readout
.Jlki'fli,krl'llr'“-*!""""“I | Freguency’
Marker Table
On Off
Marker All Off
More
. #UBH 3 MHz b 2of e
Allomable span for current center frequency exceeded
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For Chain (1) : CH1

w5 Agilent 18:23:02 Mar 15, 2609

Bm
Marker a
8.8 Hz

#Att

| ‘I"p
n
| ™

f
Wt M ! | i |
nm‘fw” i - 4“""*‘."""* L"'Mfl'h.

!
l'\i\

1 ||I'1|
1

| l | h ! y

s § L

) r.u_‘ﬂ“
Ly ol “"‘”“\-r‘-«.,‘__

#\BH B

R T | Marker

| Select Marker

Marker Trace
Aute 1 2

Readout,
Frequency

Marker Table
On Off

Marker All Off

More
2of 2

Allomable span for current center frequency exceeded

CH2

- Agilent 18:52:49 Mar 15, 26069

#\EHW 1

R T | Marker

Select Marker

Marker Trace
Aute 1 2

Readout,
Frequency

Marker Table
On Off

Marker All Off

More
2of 2

Allomable span for current center frequency exceeded
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CH3

Agilent 19:13:31 Mar 15, 2609 R T I Marker

e Select Marker
1 2 3 1

Marker Trace
Aute 1 2 3

L] Readout
,+||,|,MI“‘M.'II|"L""'*\M“ { Frequency

e

Marker Table
On Off

Marker All Off

More
#UBH z 0 2of 2

Allomable span for current center frequency exceeded

CH4
# Agilent 20:20:30 Mar 15, 2609 R T I Marker
[
) dBm #ftt el Select Marker
Marker a N
00 Hz I i Marker Trace
-8.874 dB T i 1 2 3
Readout,
Frequency
b ih
i J’F‘ﬁu Marker Table
) On Off
"*"“*-.i..-.-.,‘r_ —
Marker All Off
More
N ‘ 2of 2
! z [ E—
Allomable span for current center frequency exceeded
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CHb5

CH7

s Agilent 20:29:11 Mar 15, 2069

R T | Marker

Select Marker
1 2 3 4

Marker Trace
Auto 1 2 3

W
Ll
i
IIL "“JF'L"'II,-th'I'i'IM

rl"‘i'-ll‘-t-‘n-.l,\,

Readout,
Fraguancy

Marker Table
0ff

On

Marker All Off

o e - More
' 1M VBM 3 Mz 1 b e of 2

Allowable span for current center frequency exceeded

= Agilent 22:23:03 Mar 15, 2069

R T | Marker
SRS oioct Marker
1 2 3 4

Marker Trace
Auto 1 2 3

'ﬂ'l""n.u.ﬁ.ﬂ._“

T Readout
‘h)’.-..-' ""U\"\'ﬂ,, 4

Fraguancy

On

Marker Table
0ff

Marker All Off

More
2of 2

Allowable span for current center frequency exceeded
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CH9
# Agilent 22:33:16 Mar 15, 2089 R T Marker

i Select Marker
1 2 3 4
Marker Trace
Aute 1 2 3

o | Y
ot " Readout
|'!M'l"'ﬁ'ﬁl Ak } \ Frequency
Marker Table
On Off
Marker All Off
More
- SUBH 3 MHz 0 2072

Allomable span for current center frequency exceeded
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UV
RUVES

4.6 PEAK POWER SPECTRAL DENSITY MEASUREMENT

4.6.1 LIMITS OF PEAK POWER SPECTRAL DENSITY MEASUREMENT

Iy

1828

Frequency Band Limit
5.15 ~ 5.25GHz 4dBm
5.25 ~ 5.35GHz 11dBm
5.47 — 5.725GHz 11dBm
5.725 ~ 5.825GHz 17dBm
4.6.2 TEST INSTRUMENTS
DESCRIPTION & AL ) SERIAL CALIBRATED | CALIBRATED
MANUFACTURER NO. DATE UNTIL
R&S SPECTRUM
ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009

NOTE:
1.The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.

Report Format Version 3.0.0
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4.6.3 TEST PROCEDURES

RUVE

Iy
S L

1828

1. The transmitter output was connected to the spectrum analyzer.
2. Set RBW=1MHz, VBW=3MHz. The PPSD is the highest level found across the

emission in any 1MHz band.

3. The measurement include through a combiner with both chain and each chain

when operate simultaneously.

4.6.4 DEVIATION FROM TEST STANDARD

No deviation

4.6.5 TEST SETUP

EUT

4.6.6 EUT OPERATING CONDITIONS
Same as 4.3.6

SPECTRUM
ANALYZER

Report No.: RF980302H02-1 172
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4.6.7 TEST RESULTS
802.11a OFDM modulation

el el BPSK TRANSFER RATE |6Mbps

TYPE

INPUT POWER 120Vac. 60 Hz ENVIRONMENTAL |25deg.C, 60%RH,

(SYSTEM) ’ CONDITIONS 962hPa

TESTED BY Wen Yu

RF POWER LEVEL IN 1MHz BW
CHANNEL (dBm) TOTAL POWER TOTAL OUTPUT|MAXIMUM
CHANNEL FRE(?A[;E;\ICY DENSITY wi | POWER T PASS/FAIL
Chain (0) Chain(1) | Combiner(dBm) | PENSITY (dBm) | (dBm)

1 5180 -0.195 0.138 2.932 2.98 3 PASS
2 5200 -0.391 0.046 2.945 2.84 3 PASS
4 5240 -0.008 -0.135 2.891 2.94 3 PASS
5 5260 5.131 4.809 8.414 7.98 10 PASS
7 5300 5.200 5.439 8.557 8.33 10 PASS
8 5320 4.919 4.824 8.073 7.88 10 PASS
9 5500 1.827 2.613 5.68 5.25 10 PASS
14 5600 5.437 5.480 9.053 8.47 10 PASS
19 5700 2.611 2.876 6.304 5.76 10 PASS

* Aggregate PSD across transmitters in linear power units across each transmitter output.
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi)=7

The combined antenna gain is 7dBi, therefore the limit reduce to 3dBm and 10dBm for
5150~5250MHz ,5250~5350 and 5470~5725MHz.
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For Chain (0) :CH1

CH2

# Agilent 13:13:54 Mar 15, 2089 R T | PeakSearch

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

More
1of 2

Allowable span for current center frequency exceeded

< Agient 13:32:05 Mar 15, 2009 R T [PeakSearch

#Att } [ Next Peak

5.202100000 GHz

-A.391 der Next Pk Right

Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1of 2

Allowable span for current center frequency exceeded
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CH4

Agilent 13:54:17 Mar 15, 2809 R T I Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF.

- . More
1 WUBH 3 MHz 1 b L of ¢

Allomable span for current center frequency exceeded

CHb5

# Agilent 13:46:36 Mar 16, 2609 R T I Peak Search

1 dBm #Att 131 dB Next Peak
Marker
5.262980008 GH : _
G131 dBm ) Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF.

More
1of2

Copyright 2000-2007 Agilent Technologies
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CH7

CH8

4 Agilent 13:48:43 Mar 16, 2009 R T I Peak Search
[E]

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

- . More
LM SUBH 3 Mz 15 (601 Lof 2

Copyright 2000-2007 Agilent Technologies

= Agilent 13:49:27 Mar 16, 2089 R T I Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1of 2

opyright 2000-2007 Agilent Technologies
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CH9
3 Agilent 15:13:42 Mar 15, 2609 R T I Peak Search
Mal 55
#Atten 30 ' Next Peak
5503210808 GHz
; Next Pk Right
1.827 dBnm - d
Next Pk Left
Min Search
Pk-Pk Search
Mkr 5 CF
_ More
. BH 1 WUBH 3 MHz b Lof e
CH14

# Agilent 13:52:07 Mar 16, 2089 R T I Peak Search

Next Peak
5.594280008 GHz _
5.437 dBm T et Mext Pk Right
II Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF.

More
#UBH 3 MHz D Lofe

opyright 2000-2007 Agilent Technologies
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CH19

R T |PeakSearch

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr » CF

More
1of 2

Allowable span for current center frequency exceeded
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For Chain (1) : CH1

# Agilent 13:17:38 Mar 15, 2089 R T I Peak Search

#Att 1 1 Next Peak

Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1of 2

CH2

5 Agilent 13:32:54 Mar 15, 2089 R T I Peak Search
Bz

#Att } [ Next Peak

R A o

Next Pk Left
Min Search
| Pk-PK Search

Mkr 3 CF

More
1of 2

Allowable span for current center frequency exceeded
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CH4

Agilent 13:55:24 Mar 15, 2809 R T I Peak Search

Next Peak

5.246880808 GHz _
0135 cBm | .. Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF.

More
#UBH z 0 1of2

Allomable span for current center frequency exceeded

CHb5

w5 Agilent 13:47:21 Mar 16, 2609 R T I Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF.

More
1of2

Copyright 2000-2007 Agilent Technologies
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CH7

s Agilent 13:48:07 Mar 16, 2009

#Att

5.385310000 GHz
C.439 dBn," Mheellend

{IMHz +UB

Copyright 2000-2007 Agilent Technologies

R T | Peak Search
GHz
3 Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1of 2

CH8

= Agilent 13:50:01 Mar 16, 2069

#Att

5.326820000 GH
4.824 dBm "~

{
i

r
&
,_‘,.-d*
o

opyright 2000-2007 Agilent Technologies

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2
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CH9

CH14

3 Agilent 15:15:88 Mar 15, 2009 R T | Peak Search
Next Peak
5'39541532%%%@.3&2%‘. Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

- : More
oR 1 £UEH ep 1 1 Do

Allowable span for current center frequency exceeded

% Agilent 13:52:39 Mar 16, 2009 RL | Peak Search

Next Peak
Next Pk Right
Next Pk Left
HMin Search
Pk-Pk Search

Mkr 3 CF

More
1of 2

Copyright 2000-2007 Agilent Technologies
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CH19

R T |PeakSearch

dBm #Atte ] Next Peak
Marker

5694050000 GHiz Next PK Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

: More
W1} WBH 1 b Lof 2

Allowable span for current center frequency exceeded
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With Combiner: CH1

5 Agilent 21:46:32 Mar 27, 20089 R T I Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search

| Pk-Pk Search

Mkr 3 CF

More
1of 2

File Operation Status, C:\20PD.STA file loaded

CH2

# Agilent 21:55:58 Mar 27, 20089 R T I Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

§ Pk-Pk Search

Mkr 3 CF

More
1of 2

Printer not responding
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CH4

Agilent 21:57:56 Mar 27, 2809 R T I Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF.

More
1of2

Printer not responding

CHb5

# Agilent 15:50:43 Mar 27, 2609 R T I Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF.

More
1of2

File Operation Status. C:\20PD.STA file loaded

Report No.: RF980302H02-1 185 Report Format Version 3.0.0




CH7

CH8

4 Agilent 15:51:28 Mar 27, 2009 R T I Peak Search
3 47

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

= Agilent 15:52:21 Mar 27, 20089 R T I Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1of 2

Report No.: RF980302H02-1 186

Report Format Version 3.0.0




CH9

i Agilent 15:53:29 Mar 27, 2009

dBm #Htten

1

R A

Y

R T

|| Pk-Pk Search

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Mkr 3 CF

More
1of 2

CH14

4 Agilent 15:54:43  Mar 27, 2009

R T

File Operation Status, C:\20PD.STA file loaded

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2
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CH19

#)

e Operation Status, C:\20PD.STA file loaded

Pk-Pk Search

| Peak Search

Next Peak
Next Pk Right
Next Pk Left

Min Search

Mkr 3 CF

More
1of 2
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DRAFT 802.11n (20MHz) OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 6.5Mbps

0
INPUT POWER 120Vac, 60 Hz ENVIRONMENTAL |25deg.C, 60%RH,
(SYSTEM) CONDITIONS 962hPa
TESTED BY Wen Yu

CHANNEL | | OVER L(i\érEnL) N MRz B TOTAL POWER | TOTAL OUTPUT |MAXIMUM
CHANNEL FRE(?AEE;\ICY DENSITY Wi | POWER LIMIT | PASS/FAIL
Chain (0) Chain(1) | Combiner(dBm) | PENSITY (dBm) | (dBm)
1 5180 1.052 0.778 3.984 3.93 4 PASS
2 5200 0.717 0.819 3.731 3.78 4 PASS
4 5240 1.025 0.480 3.838 3.77 4 PASS
5 5260 4.812 4.517 8.313 7.68 11 PASS
7 5300 4.864 4.792 8.37 7.84 11 PASS
8 5320 4.817 4.632 8.672 7.74 11 PASS
9 5500 3.011 3.840 6.449 6.46 11 PASS
14 5600 4.943 5.109 8.296 8.04 11 PASS
19 5700 2.001 2.124 5.697 5.07 11 PASS

* Aggregate PSD across transmitters in linear power units across each transmitter output.
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For Chain (0) : CH1

5 Agilent 16:10:08 Mar 15, 2089 R T I Peak Search

Witt : i Next Peak
5.185310000 GHz Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF

More
1of 2

Allowable span for current center frequency exceeded

CH2

. Agilent 16:24:18 Mar 15, 2609 R T I Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 3 CF

More
1of 2

Allowable span for current center frequency exceeded
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CH4

Agilent 16:34:67 Mar 15, 2609 R T I Peak Search

Next Peak
5.237260000 GHz | _
1.825 dBm -. 2. Next Pk Right
| Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF.

More
#UBH z 0 1of2

Allomable span for current center frequency exceeded

CHb5

w5 Agilent 14:84:57 Mar 16, 2609 R T I Peak Search

1 dBm #Att dBr Next Peak
Marker
5.257670800 GHz _
4812 dﬂm'”ﬁ”““g Sy Next Pk Right
| Next Pk Left
Min Search

Pk-Pk Search

Mkr 3 CF.

More
1of2

Copyright 2000-2007 Agilent Technologies
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CH7

4 Agilent 14:04:19 Mar 16, 2809 R T I Peak Search

GHz

A i 3m Next Peak
5.293820000 GH _

4.864 dBm - Next Pk Right

III I Next Pk Left

Min Search

Pk-Pk Search

Mkr 3 CF

- . More
LM SUBH 3 Mz 15 (601 Lof 2

Copyright 2000-2007 Agilent Technologies

CH8
= Agilent 14:02:31 Mar 16, 2089 R T I Peak Search
Wit ; 1817 ¢ Next Peak
5.324020008 BHz ~ Next Pk Right
4.817 dBm X
' Next Pk Left
Min $earch
Pk-Pk $earch
Mkr 5 CF
More
1of 2
' n
opyright 2000-2007 Agilent Technologies
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CH9
# Agilent 17:31:54 Mar 15, 2609 R T I Peak Search
#ftten 30 - i [ Next Peak

5.493640808 GHz
Next Pk Right
3.@ 1 l dBm b i - g

f |
Next Pk Left
Min Search
Pk-Pk Search
Mkr 3 CF
_ More
| BH | #UBH 3 MHz D Lofe

CH14

# Agilent 14:00:06 Mar 16, 2009 R T I Peak Search

Next Peak

Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search
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DRAFT 802.11n (40MHz) OFDM MODULATION:

MODULATION TYPE |BPSK TRANSFER RATE 13.5Mbps
INPUT POWER ENVIRONMENTAL 25deg.C, 60%RH,
120Vac, 60 Hz 9 °
(SYSTEM) CONDITIONS 962hPa
TESTED BY Wen Yu
RF POWER LEVEL IN 1MHz BW
CHANNEL (dBm) TOTAL POWER |TOTAL OUTPUT| MAXIMUM
CHANNEL FRE(?A%E;\ICY DENSITY With|  POWER ng,”T PASS/FAIL
Chain (0) Chain(1) | Combiner(dBm) | PENSITY (dBm) | (dBm)
1 5190 -1.172 -1.324 2.563 1.76 4 PASS
2 5230 -0.786 -1.265 2.807 1.99 4 PASS
3 5270 2.301 1.992 5.643 5.16 11 PASS
4 5310 -1.007 -1.028 2.447 1.99 11 PASS
5 5510 -2.978 -2.860 0.622 0.09 1" PASS
7 5590 2.610 2.762 6.01 5.70 11 PASS
9 5670 1.192 1.329 4.762 4.27 11 PASS

* Aggregate PSD across transmitters in linear power units across each transmitter output.
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4.7 CONDUCTED OUT-BAND EMISSION MEASUREMENT

4.7.1 TEST INSTRUMENTS

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED

MANUFACTURER ) NO. DATE UNTIL

R&S SPECTRUM

ANALYZER FSP40 100037 Aug. 09, 2008 | Aug. 08, 2009
NOTE:

1.The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

4.7.2 TEST PROCEDURE

1. The transmitter output was connected to the spectrum analyzer via a low lose
cable. Set RBW of spectrum analyzer to 1MHz with suitable frequency span
including 100 MHz bandwidth from band edge. The band edges was measured
and recorded.

2. The measurement include through a combiner with both chain and each chain
when operate simultaneously.

4.7.3 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at specific channel frequencies individually.
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4.7.4 TEST RESULTS

For 5.15 to 5.35GHz band:
The spectrum plots (Peak RBW=1MHz, VBW=3MHz) are attached on the following
pages.

Report No.: RF980302H02-1 219 Report Format Version 3.0.0




802.11a OFDM modulation
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DRAFT 802.11n (20MHz) OFDM MODULATION:

With combiner: CH1
de Agilent 15:38:07 Mar 19, 2609 R T | Trace

Clear Write

Max Hold

Min Hold

View

Amplitud
Bm

Blank

More
1of2

CH8

Clear Write

Max Hold

Min Hold

View
Amplituc

 dBm

3 dBm

dBm Blank

Bm

More
1of2

Copyright 2000-2007 Agilent Technologies

Report No.: RF980302H02-1 223 Report Format Version 3.0.0




For chain 0: CH1
H Agilent R T | Trace

Clear Write

Max Hold

Min Hold

1 ﬁ_ View

Amplitud
.1

Blank

More
1of2

CH8
. Agilent R T | Trace

Clear Write

Max Hold

i

Min Hold

View

Blank

More
1of2

Copyright 2000-2008 Agilent Technologies

Report No.: RF980302H02-1 224 Report Format Version 3.0.0



For chain 1: CH1
H Agilent R T | Trace

Clear Write

. 2 3 ' ol Max Hold

? N _‘_‘{'l'-"‘\*PQ"-"\aa“."x_.u.__a’"'1""
pioferan

Min Hold

‘BAL pts; View
Amplitud
a1

Blank

More
1of2

Copyright 2000-2008 Agilent Technologies

CH8
H Agilent R T | Marker

Select Marker
1 2 3 4

e —

Normal

Delta

Delta Pair
(Tracking Ref)
Ref &

Span Pair

e Span Center
Amplity

-4

Off

More
1of2

Copyright 2000-2008 Agilent Technologies

Report No.: RF980302H02-1 225 Report Format Version 3.0.0




DRAFT 802.11n (40MHz) OFDM MODULATION:
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For 5.47 to 5.725GHz band:
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802.11a OFDM modulation
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DRAFT 802.11n (20MHz) OFDM MODULATION:
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DRAFT 802.11n (40MHz) OFDM MODULATION:
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5.INFORMATION ON THE TESTING LABORATORIES

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,
were founded in 1988 to provide our best service in EMC, Radio, Telecom and
Safety consultation. Our laboratories are accredited and approved by the
following approval agencies according to ISO/IEC 17025:

USA FCC, NVLAP

Germany TUV Rheinland

Japan VCCI

Norway NEMKO

Canada INDUSTRY CANADA, CSA
R.O.C. TAF, BSMI, NCC
Netherlands Telefication

Singapore GOST-ASIA(MOU)

Russia CERTIS(MOU)

Copies of accreditation certificates of our laboratories obtained from approval
agencies can be downloaded from our web site:
www.adt.com.tw/index.5/phtml. If you have any comments, please feel free to
contact us at the following:

Linko EMC/RF Lab: Hsin Chu EMC/RF Lab:
Tel: 886-2-26052180 Tel: 886-3-5935343
Fax: 886-2-26052943 Fax: 886-3-5935342

Hwa Ya EMC/RF/Safety Telecom Lab:
Tel: 886-3-3183232
Fax: 886-3-3185050

Web Site: www.adt.com.tw

The address and road map of all our labs can be found in our web site also
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6.APPENDIX-A- MODIFICATIONS RECORDERS FOR
ENGINEERING CHANGES TO THE EUT BY THE LAB

No any modifications are made to the EUT by the lab during the test.

---END---
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